WL-TR-94-3070

۵

# DYNAMIC RESPONSE OF REINFORCED SOIL SYSTEMS: PHASE II



KARA L. OLEN, RICHARD J. FRAGASZY KENNETH W. CARGILL

GEOSYNTEC CONSULTANTS 1100 Lake Hearn Dr, N.E., Suite 200 Atlanta, Georgia 30342

MICHAEL R. PURCELL

APPLIED RESEARCH ASSOCIATES, INC. P.O. Box 40128 Bldg 1142, Mississippi Rd Tyndall AFB, FL 32403

DECEMBER 1993

FINAL REPORT FOR 04/01/93 - 12/01/93

APPROVED FOR PUBLIC RELEASE; DISTRIBUTION IS UNLIMITED.

19941212 049

FLIGHT DYNAMICS DIRECTORATE WRIGHT LABORATORY AIR FORCE MATERIAL COMMAND WRIGHT PATTERSON AFB OH 45433-7562

DATE CATTER TARGET DURGED

#### NOTICES

WHEN GOVERNMENT DRAWINGS, SPECIFICATIONS, OR OTHER DATA ARE USED FOR ANY PURPOSE OTHER THAN IN CONNECTION WITH A DEFINITE GOVERNMENT-RELATED PROCUREMENT, THE UNITED STATES GOVERNMENT INCURS NO RESPONSIBILITY OR ANY OBLIGATION WHATSOEVER. THE FACT THAT THE GOVERNMENT MAY HAVE FORMULATED OR IN ANY WAY SUPPLIED THE SAID DRAWINGS, SPECIFICATIONS, OR OTHER DATA, IS NOT TO BE REGARDED BY IMPLICATION, OR OTHERWISE IN ANY MANNER CONSTRUED, AS LICENSING THE HOLDER, OR ANY OTHER PERSON OR CORPORATION; OR AS CONVEYING ANY RIGHTS OR PERSMISSION TO MANUFACTURE, USE, OR SELL ANY PATENTED INVENTION THAT MAY IN ANY WAY BE RELATED THERETO.

The Public Affairs Office (PA) has reviewed this report and it is releasable to the National Technical Information Service (NTIS). At NTIS, the report will be made available to the general public, including foreign nations.

This technical report has been reviewed and is approved for publication.

Willie

William S. Strickland, GS-14 Chief, Air Base Survivability Section

3.0

4 ( P V 02

5

Edgar F. Alexander GS-15 Chief, Air Base Systems Branch

If your address has changed, if you wish to be removed from our mailing list, or if the addressee is no longer employed by your organization, please notify WL/FIVC, Tyndall AFB Florida 32403-5319, to help maintain a current mailing list.

Copies of this report should not be returned unless required by security considerations, contractural obligations, or notice on a specific document.

## NOTICE

The following commercial products (requiring Trademark) are mentioned in this report. Because of the frequency of usage, the Trademark was not indicated. If it becomes necessary to reproduce any segment of this document containing any of these names, this notice must be included as part of that reproduction.

Tensar Extren

Mention of the products listed above does not constitute Air Force endorsement or rejection of this product, and use of information contained herein for advertising purposes without obtaining clearance according to existing contractual agreement is prohibited.

| Accesi            | on For                                   |
|-------------------|--|
| NTIS              | CRASH A                                  |
| DTIC              | 1/48                                     |
| l Unadii<br>Tushi | ourced []                                |
| 0.0000            |  |
| Ву                |  |
| Dist. ib          | etto::/                                  |
| <br>  /-          | walahiliy Onder                          |
|                   | n an |
| Dist              | Avaliand for<br>Cpecial                  |
|                   |  |
| A-1               |  |
| VIL               |  |

| REPORT DOC  | Form Approved<br>OMB No. 0704-0188  |  |   |
|---|---|--|---|
| Public reporting burden for this collection of informa<br>gathering and maintaining the data needed, and com<br>collection of information, including suggestions for re-  | tion is estimated to average 1 hour per r<br>pleting and reviewing the collection of ir<br>ducing this burden, to Washington Head<br>and to the Office of Management and B      | esponse, including the time for re-<br>formation. Send comments regar<br>lquarters Services, Directorate for<br>ludget, Paperwork Reduction Proje      | eviewing instructions, searching existing data source<br>rding this burden estimate or any other aspect of th<br>r Information Operations and Reports, 1215 Jefferse<br>lect (0704-0188), Washington, DC 20503. |
| 1. AGENCY USE ONLY (Leave blank)  | 2. REPORT DATE<br>DEC 1993  | 3. REPORT TYPE AND<br>FINAL 04/01,   | D DATES COVERED<br>/93 12/01/93   |
| 4. TITLE AND SUBTITLE<br>DYNAMIC RESPONSE OF REIN<br>PHASE 2  | 5. FUNDING NUMBERS<br>C F08635-93-C-0020<br>PE 63723<br>PR<br>TA<br>WU  |  |   |
| 6. AUTHOR(S)<br>KARA L. OLEN<br>MICHAEL R. PURCELL  |   |  |   |
| 7. PERFORMING ORGANIZATION NAME<br>GEOSYNTEC CONSULTANTS, II<br>1100 LAKE HEARN DR<br>SUITE 200<br>ATLANTA GA 30342   | (S) AND ADDRESS(ES)<br>NC. APPLIED RESEA<br>BLDG 1142 MIS<br>TYNDALL AFB F  | RCH ASSOC., INC.<br>SISSIPPI RD<br>L 32403   | 8. PERFORMING ORGANIZATION<br>REPORT NUMBER   |
| 9. SPONSORING/MONITORING AGENC<br>FLIGHT DYNAMICS DIRECTOR<br>WRIGHT LABORATORY<br>AIR FORCE MATERIAL COMMA   | ( NAME(S) AND ADDRESS(ES)<br>ATE<br>ND  |  | 10. SPONSORING/MONITORING<br>AGENCY REPORT NUMBER   |
| WRIGHT PATTERSON AFB OH   | 45433-7562  |  | WL-TR-94-3070   |
| 11. SUPPLEMENTARY NOTES<br>MONITOR: AIRBASE SURV<br>WRIGHT LABOR<br>TYNDALL AFB   | IVABILITY SECTION<br>ATORY, 139 BARNES D<br>FL 32403-5323   | RIVE   |   |
| 12a. DISTRIBUTION / AVAILABILITY STA  | TEMENT  |  | 12b. DISTRIBUTION CODE  |
| APPROVED FOR PUBLIC RELE.<br>UNLIMITED  | ASE; DISTRIBUTION I   | S  |   |
| 13. ABSTRACT (Maximum 200 words)  |   |  | L   |
| Thirty-One 1:30 scale mo<br>the dynamic effects of a<br>The tests were conducted<br>The objective of the tes<br>variation of test result<br>to investigate the effec<br>on overall wall system r<br>instrumented to record f<br>data. | del reinforced soil<br>detonation buried<br>on the Wright Labo<br>t was twofold: (i)<br>s obtained with the<br>t of individual rei<br>esponse to the blas<br>ree field and wall | wall structures<br>in the backfill<br>ratory Geotechni<br>to quantify the<br>geotechnical ce<br>nforced soil wal<br>t loading. Each<br>panel pressures | s were subjected to<br>behind each wall.<br>ical Centrifuge.<br>limits of random<br>entrifuge and, (ii)<br>ll system components<br>n model was<br>and acceleration  |
|   |   |  |   |
| 14. SUBJECT TERMS   |   |  | 15. NUMBER OF PAGES   |
| REINFORCED SOIL, GEOTECH<br>GEOGRID, EXPLOSIVES   | NICAL CENTRIFUGE, D   | YNAMIC LOADING   | 16. PRICE CODE  |
| 17. SECURITY CLASSIFICATION 18.<br>OF REPORT  | SECURITY CLASSIFICATION<br>OF THIS PAGE   | 19. SECURITY CLASSIFI<br>OF ABSTRACT<br>UNCLASSIFIF  | ICATION 20. LIMITATION OF ABSTRA  |
|   |   | 1  | Standard Form 298 (Rev. 2-89  |

.

÷.

Acknowledgement:

Messrs Carl Hollopeter, Duane Himmerich, and Dale Wahlstrom are to be commended for their untiring efforts in assuring the success of this project. The complexity of this research effort required their innovative methods on numerous occasions, thus allowing the timely completion of this technical report.

| Section                  | Title  | Page   |
|--------------------------|--|--|
| SECTION 1:               | INTRODUCTION   | . 1  |
| 1.1<br>1.2<br>1.3<br>1.4 | GENERAL  | . 1<br>. 1<br>. 3<br>. 3                     |
| SECTION 2:               | TEST PROGRAM   | . 5  |
| 2.1<br>2.2<br>2.3        | GENERAL  | . 5<br>. 5<br>. 6                            |
|                          | <ul> <li>2.3.1 General</li></ul>   | . 6<br>. 7<br>. 7<br>. 8                     |
| SECTION 3:               | MODEL DEVELOPMENT  | . 9  |
| 3.1                      | MODEL DESIGN   | . 9  |
|                          | 3.1.1 General3.1.2 Facing Panels3.1.3 Reinforcement3.1.4 Soil Backfill                       | . 9<br>. 10<br>. 11<br>. 13                  |
| 3.2                      | DATA COLLECTION  | . 14   |
|                          | 3.2.1 General3.2.2 Accelerometers3.2.3 Pressure Gages3.2.4 Data Recording3.2.5 Displacements | . 14<br>. 18<br>. 18<br>. 18<br>. 18<br>. 19 |

| 3.3        | DESIGN OF DETONATOR  | 20                               |
|------------|--|----------------------------------|
|            | <ul><li>3.3.1 General</li></ul>  | 20<br>21                         |
| 3.4        | MODEL CONSTRUCTION AND TESTING   | 22                               |
|            | <ul> <li>3.4.1 Soil Pluviator</li> <li>3.4.2 Leveling Pad</li> <li>3.4.3 Sample Container</li> <li>3.4.4 Model Construction</li> <li>3.4.5 Testing Procedure</li> <li>3.4.6 Exceptions to the Model Construction and Testing<br/>Procedures</li> </ul> | 22<br>24<br>24<br>25<br>28<br>29 |
| SECTION 4: | PRELIMINARY TEST SERIES  | 30                               |
| SECTION 5: | RELIABILITY TEST SERIES  | 32                               |
| 5.1<br>5.2 | DESCRIPTION OF TESTS   | 32<br>34                         |
|            | <ul> <li>5.2.1 Displacements</li></ul>   | 34<br>37<br>40<br>40<br>41       |
| 5.3        | CONCLUSIONS  | 41                               |
| SECTION 6: | PRODUCTION TEST SERIES   | 43                               |
| 6.1<br>6.2 | INTRODUCTION   | 43<br>43                         |
|            | <ul> <li>6.2.1 General</li></ul>   | 43<br>47<br>50<br>52             |

1

\*

|                    | 6.2.4.1 Effects of Soil Density6.2.4.2 Effects of Soil Type                               | 53<br>56       |
|--------------------|---|----------------|
| 6.2.               | 5 Effects of Overall Model Geometry   | 59             |
|                    | 6.2.5.1 Effects of Roof Structure6.2.5.2 Effects of Blast Location6.2.5.3 Effects of Berm | 59<br>61<br>63 |
| 6.2.               | 6 Effects of Reinforcement Strength   | 66             |
|                    | 6.2.6.1 Effects of Reduced Tensile Strength   | 66             |
|                    | Between Panels  | 67             |
| SECTION 7: SUM     | MARY AND CONCLUSIONS  | 70             |
| 7.1 SUN<br>7.2 CON | MMARY   | 70<br>73       |
| SECTION 8: REC     | COMMENDATIONS   | 75             |
| SECTION 9: REF     | PERENCES  | 77             |
| APPENDIX A:        | PHOTOGRAPHIC SERIES OF MODEL CONSTRUCTION   | 79             |
| APPENDIX B:        | POST-SHOT PHOTOGRAPHS OF SELECTED MODELS  | 93             |
| APPENDIX C:        | GAGE DATA   | 97             |

3

Ð

## LIST OF FIGURES

3

¢

Ġ

| Figure | Title  | ge       |
|--------|--|----------|
| 1      | Wright Laboratory Geotechnical Centrifuge                      | 6        |
| 2      | Typical Facing Panel with Reinforcement                        | 13       |
| 3      | Grain Size Distribution Curve: Tyndall Sand                    | 15       |
| 4      | Grain Size Distribution Curve: Sky X Sand                      | 16       |
| 5      | Image Analysis System  | 17       |
| 6      | Instrumentation: a) Accelerometer, b) Soil-Interface           | . –      |
|        | Pressure Gauge, c) Free Field Pressure Gauge                   | 17       |
| 7      | Digital Depth Micrometer                                       | 19       |
| 8      | Digital Depth Micrometer and Aluminum Guide Track              | 20       |
| 9      | Detonator  | 23       |
| 10     | Schematic Diagram: Soil Pluviator                              | 24       |
| 11     | Sample Bucket, Aluminum Plate and Leveling Pad                 | 25       |
| 12     | Gage Locations: Plan   | 27       |
| 13     | Wall Panel Gage Locations: Profile                             | 27       |
| 14     | Facing Panel Numbering System                                  | 28       |
| 15     | Soil-Interface Pressure Gage P6                                | 34       |
| 16     | Average Panel Displacement and Statistical Limits of Random    | 20       |
|        | Variation: Reliability Tests                                   | 38       |
| 17     | Average Panel Displacement: Reinforcement Surface Area Varied  | 40       |
|        | (Reinforcement Strip Length Varied)                            | 4ð       |
| 18     | Average Panel Displacement: Reinforcement Surface Area Varied  | 10       |
|        | (Number of Reinforcing Strips Varied)                          | 49       |
| 19     | Average Panel Displacement: Panel Geometry Varied              | 51       |
| 20     | Average Panel Displacement: Soil Density Varied                | 55       |
| 21     | Average Panel Displacement: 89, 95, and 103 pcf Tyndall Sand   | 55<br>57 |
| 22     | Average Panel Displacement: Soil Type Varied                   | 51       |
| 23     | Average Panel Displacement: Soil Density and Water Content     | 58       |
| 24     | Roof Structured Over Reinforced Soil Wall Simulated and Actual | 60       |
| 25     | Average Panel Displacement: Overall Model Geometry Varied      | 62       |
| 26     | Average Panel Displacement: Standoff Distance Varied           | 64       |
| 27     | Soil Backfill With Slope                                       | 66       |
| 28     | Average Panel Displacement: Reinforcement Properties Varied    | 68       |

## LIST OF TABLES

| Table | Title Page                                 |
|-------|--|
| 1     | TYPICAL REPLICA SCALING RELATIONS          |
| 2     | RELIABILITY TEST PARAMETERS 32             |
| 3     | PANEL DISPLACEMENT DATA: RELIABILITY TESTS |
| 4     | GAGE DATA: RELIABILITY TESTS               |
| 5     | PRODUCTION TEST MATRIX 44                  |
| 6     | DISPLACEMENT DATA: PRODUCTION TESTS 45     |
| 7     | GAGE DATA: PRODUCTION TESTS 46             |
| 8     | SUMMARY OF AVERAGE TOTAL WALL              |
|       | AND AVERAGE ROW DISPLACEMENTS:             |
|       | VARIABLE REINFORCEMENT SURFACE AREA        |

• \*

þ

t

### PREFACE

## A. OBJECTIVE

The objective of this study was to investigate specific parameters governing the response of reinforced soil systems subjected to blast loading from a buried high explosive using a geotechnical centrifuge to test a model of a typical prototype wall. Tests evaluating the repeatability of the centrifuge experiment and then evaluating the effect of specific design parameters on reinforced soil structures were conducted. This study is part of a broader program to develop procedures for the design of a modular aircraft shelter using reinforced soil.

### B. BACKGROUND

Phase I of this study investigated the feasibility of using a geotechnical centrifuge to model reinforced soil structures subject to blast loading. Based on limited testing, Phase I demonstrated a close agreement between centrifuge test results and numerical predictions, thus providing evidence of the appropriateness of the centrifuge modeling technique. A more comprehensive study of reinforced soil structures was required to identify key parameters contributing to the most stable wall system and provide results for comparison with numerical predictions made by others.

## C. TEST DESCRIPTION AND SCOPE

Thirty-one 1:30 scale model reinforced soil wall structures were tested on the Wright Laboratory Geotechnical Centrifuge. The typical model measured 6-inches high by 20-inches long and was constructed using 2-inch by 2-inch wall facing panels, a nylon mesh soil reinforcing grid, and dry sand as the soil component. The model represented a conventional prototype reinforced soil wall measuring 15-feet high by 50-feet long. Each model was instrumented with pressure gages and accelerometers to record events during the blast loading. Wall panel deflections were measured at the end of each test.

The scope of the Phase II study was composed of three test series as described below.

• Conduct five preliminary geotechnical centrifuge tests to verify model construction techniques, test the instrumentation package, and test a new explosive device.

1

viii

- Conduct ten reliability (repeatability) geotechnical centrifuge tests on a series of nominally identical reinforced soil wall models to quantify the limits of random variation of deflections, pressures, and accelerations when subjected to blast loading.
- Conduct sixteen production geotechnical centrifuge tests to measure the effects of various construction parameters on deflection, pressures and accelerations. The investigated parameters consisted of: soil density and type, panel geometry, reinforcement length, area of reinforcement coverage, use of a roof and overburden soil, weapon location, use of a berm to dissipate energy, and reinforcement strength.

## D. CONCLUSIONS

The results of the reliability test series indicate that wall displacements, wave speeds, and crater dimensions are very reproducible in the geotechnical centrifuge, while peak pressures and accelerations are less reproducible.

The results of the production test series are summarized below.

- Soil density was the most significant factor affecting wall response. As soil density increased, wall panel displacements decreased.
- Reinforcement tensile strength significantly affected the wall response at the sides of the wall, but not as much as soil density.
- The addition or reduction of reinforcement surface area in the soil backfill over standard design guidelines does not significantly alter wall panel displacement.
- Facing panel geometry does not affect wall response.
- The soil type significantly affected peak pressure, but did not affect panel displacements.
- The addition of a roof resulted in significantly less panel displacements in the top row of facing panels only.
- The inclusion of a berm behind the wall significantly reduced panel displacements in the top row of panels only.

#### **SECTION 1**

#### INTRODUCTION

### 1.1 GENERAL

The United States Armed Forces require structures to resist the blast effects of conventional weapons. These blast-resistant structures are constructed to shelter aircraft, ammunition, or personnel. Current blast-resistant structures are typically constructed of heavily reinforced concrete, normally reinforced concrete with soil berms, or normally reinforced concrete constructed underground. However, these protective measures are expensive and time-consuming to construct, and may be sensitive to multiple strikes. For these reasons, the United States Air Force has funded a program to investigate the possibility of using reinforced soil systems to construct blast-resistant structures.

Over the past 2 years, extensive research has been conducted to investigate the response of reinforced soil walls subjected to blast loading. The research has consisted of numerical, geotechnical centrifuge, and full-scale modeling. The goal of this research effort is to assess the feasibility of using reinforced soil structures to resist blast loading, and ultimately to develop a standard design procedure which can be used to design blast-resistant reinforced soil structures.

The geotechnical centrifuge modeling portion of the study was conducted in two phases. This report presents only the findings of Phase 2 of the geotechnical centrifuge modeling program. A brief summary of the objectives and findings of the Phase 1 study is presented below.

## 1.2 SUMMARY OF PHASE 1 STUDY

The overall objective of the Phase 1 study was to evaluate the response of reinforced soil wall systems subjected to blast loading, and to assess the feasibility of using reinforced soil systems to provide blast resistance. These objectives were achieved by: (i) conducting an extensive review of existing technical literature to evaluate information on the response of soils and the response of reinforced soil systems to blast loading; (ii) developing a laboratory testing apparatus and executing a test program to study the dynamic response of soil reinforcement

1

subjected to impulse loading; (iii) developing a numerical model for the analysis of reinforced soil wall systems subjected to blast loading; and (iv) conducting physical modeling of reinforced soil wall systems subjected to blast loading in a geotechnical centrifuge. This review of the Phase 1 study covers only the geotechnical centrifuge modeling.

The main objectives of the Phase 1 geotechnical centrifuge modeling were to validate the use of the geotechnical centrifuge as a means of studying dynamically loaded reinforced soil structures, and to provide data which could be compared to results obtained from numerical models and full scale tests. Nine geotechnical centrifuge tests were conducted during the Phase 1 study. Peak pressures, accelerations, and wall displacements were measured for each test. The study investigated the effects of several different parameters, including reinforcement type (i.e., steel strips versus geogrid), reinforcement length and width, and overburden pressure on the reinforced soil wall. The results of these tests were compared to each other, to predictions made with existing structural numerical models, to results obtained from numerical modeling using a soil cap model, and to results of full scale tests. Based on analysis of the collected centrifuge data, the following key conclusions were drawn:

- based on the limited testing conducted, the geotechnical centrifuge tests appeared to be reproducible;
- reinforcement type appeared to be a significant factor in reinforced soil wall deformation;
- the effects of blast location on wall response in the geotechnical centrifuge were similar to those seen in the full-scale testing;
- peak pressures, wave velocities, panel displacements, and the effects of wall response to detonator location in the geotechnical centrifuge tests agreed well with the numerical modeling results, while peak panel accelerations did not; and
- peak pressures measured in the geotechnical centrifuge tests agreed well with those predicted with existing structural numerical models.

Complete documentation of the Phase 1 test procedures and results is presented in Bachus et al.

### (Reference 1).

## 1.3 GOALS OF PHASE 2 STUDY

The results of the physical modeling portion of the Phase 1 study indicated that the geotechnical centrifuge can be a valuable tool in assessing the response of reinforced soil walls to blast loading. However, the results obtained in Phase 1 were based on a limited number of tests. In the Phase 2 study, an extensive testing program was developed with the following goals: (i) to further investigate the ability of the geotechnical centrifuge to reproduce data when nominally identical tests are conducted (i.e., to determine the reliability of the geotechnical centrifuge model tests), and (ii) to further investigate the effects of individual reinforced soil wall system components on the overall response of the wall to blast loading. These goals were achieved by conducting two test series in the geotechnical centrifuge to reproduce test data and to quantify the limits of random variation of wall response for nominally identical test models. The second, called the production test series, consisted of a parametric study of reinforced soil wall system components in order to identify key parameters which influence wall response. The results obtained from the Phase 2 study will be used in the development and verification of a design procedure for blast-protective reinforced soil structures.

## 1.4 ORGANIZATION

The remainder of this report is organized as follows:

- A description of the geotechnical centrifuge model testing program is presented in Section 2.
- Descriptions of the model development methodology and model construction technique are presented in Section 3.
- The preliminary test program and results are presented in Section 4.
- The reliability test program and results are presented in Section 5.

- The production test program and results are presented in Section 6.
- A summary and conclusions of the geotechnical centrifuge modeling program are presented in Section 7.
- Recommendations for further geotechnical centrifuge model testing are presented in Section 8.

### **SECTION 2**

## TEST PROGRAM

### 2.1 GENERAL

Geotechnical centrifuge test results were used to qualitatively identify trends that could be applied to the design of a full-scale structure. The tests were not intended to directly model any particular prototype design. For example, if geotechnical centrifuge modeling results indicate that peak blast pressures at the model wall facing panels tend to increase with increasing backfill soil density, it is expected that this trend will also occur in a prototype system. To accomplish the goals of the Phase 2 study, the test program was executed in three stages: preliminary testing, reliability testing, and production testing.

### 2.2 CENTRIFUGE DESCRIPTION

All model tests were conducted on the Wright Laboratory geotechnical centrifuge at Tyndall AFB, Florida (see Figure 1). The Genisco Model E-185 centrifuge is a hydraulically-driven rotary accelerator with a payload capacity of up to 500 pounds and maximum g-level of up to 100 g. Payload and g-level must be selected so as not to exceed the maximum in-flight capacity of 15 g-ton at the sample mounting platform. For example, a payload of 500 pounds cannot be accelerated to the full 100 g, but is limited to a maximum of 60 g. The mounting platforms are located at the ends of two 6-foot cantilever arms, and are free to rotate from a horizontal (i.e., parallel to the length of the cantilever arm) to vertical (i.e., perpendicular to the length of the cantilever arm) position, so that the resultant force on the bucket will be radially inward toward the axis of rotation.

The geotechnical centrifuge is housed in a 0.75-feet thick reinforced concrete structure with a height of 6.9 feet and a diameter of 16 feet. It is operated via a remote control console. Additional features include an on-board 16-channel Pacific Instruments Model 5700 Transient Data Recorder (TDR) data acquisition system, shuttered video camera, and 10,000 picture-persecond high-speed camera.

5



Figure 1. Wright Laboratory Geotechnical Centrifuge

## 2.3 TEST SERIES

2.3.1 General

Thirty-one tests were conducted, in which small-scale reinforced soil walls were constructed, instrumented, and subjected to blast loading in the geotechnical centrifuge by means of a detonator buried in the soil behind the wall. Collected data consisted of the following:

- wall panel displacements;
- pressure-time histories at the soil-facing panel interfaces;
- pressure-time histories in the free field (i.e., in the backfill soil behind the reinforced soil wall);
- pressure-time histories at the side wall of the centrifuge sample container;

- acceleration-time histories at the wall facing panels;
- acceleration-time histories in the free field;
- blast wave arrival times; and
- crater dimensions.

### 2.3.2 Preliminary Testing

Five preliminary tests were conducted. The purpose of these tests was to verify the design of the model detonator, assess the accuracy of the instrumentation, and develop a reliable and reproducible wall construction technique. The results of the preliminary tests are presented in Section 4.

## 2.3.3 Reliability Testing

Ten reliability tests were conducted, in which 10 models with nominally identical construction parameters were tested in the geotechnical centrifuge. The purpose of these tests was to quantify the limits of random variation of wall response to blast loading resulting from slight but unavoidable variations in wall construction, detonator response, instrumentation placement, and instrumentation reliability. The model parameters used in these tests also served as the baseline criteria for the production tests. The results of the reliability tests are presented in Section 5.

The test sample intended to be the first reliability test was not included in this study. During the centrifuge test the firing system failed to detonate the buried charge. The test sample was subsequently accelerated and decelerated several times before the problem was identified and repaired. During this time, the model wall underwent visible deformation due to vibrations during repair and cycles of gravity loading and unloading. Prior to detonating the charge it was agreed to disregard any data from this test. Therefore, although 32 tests were actually conducted, data are reported for 31 tests only.

7

## 2.3.4 Production Testing

Sixteen production tests were conducted. The purpose of these tests was to investigate the influence of individual reinforced soil wall system parameters on overall wall response. The parameters investigated in this study were:

Ŧ

- facing panel geometry;
- reinforcement coverage area;
- backfill soil density and type;
- overall system geometry; and
- reinforcement strength.

The results of the production tests are presented in Section 6.

## **SECTION 3**

## MODEL DEVELOPMENT

## 3.1 MODEL DESIGN

### 3.1.1 General

For each test a 1:30 scale (nominal) model reinforced soil wall, 6-inches high by 20inches long, was constructed, instrumented and subjected to an explosive charge buried in the backfill behind the wall. The models were accelerated in the geotechnical centrifuge to 30 g (nominal) so that they simulated a 15-foot high by 50-foot long reinforced soil wall subjected to the buried blast from a MK82-500 pound general purpose bomb containing 192 pounds of H6 explosive (Reference 3). The replica scaling relationships used in the design of the models are presented in Table 1 (Reference 4). The development of the model reinforced soil wall system is presented below.

| Quantity         | Full Scale<br>(prototype) | Model<br>(at g-level n) |
|------------------|---------------------------|-------------------------|
| Linear Dimension | 1                         | 1/n                     |
| Area             | 1                         | $1/n^2$                 |
| Volume           | 1                         | 1/n <sup>3</sup>        |
| Time             | 1                         | . 1/n                   |
| Velocity         | 1                         | 1                       |
| Acceleration     | 1                         | n                       |
| Mass             | 1                         | 1/n <sup>3</sup>        |
| Force            | 1                         | 1/n <sup>2</sup>        |
| Energy           | 1                         | $1/n^3$                 |
| Stress           | 1                         | 1                       |
| Strain           | 1                         | 1                       |
| Density          | 1                         | .1                      |
| Frequency        | 1                         | 'n                      |

| TABLE 1. | TYPICAL | REPLICA | SCALING RE | LATIONS | (Reference 4) | ) |
|----------|---------|---------|------------|---------|---------------|---|
|----------|---------|---------|------------|---------|---------------|---|

9

## 3.1.2 Facing Panels

The goal of any blast protective shelter is for its contents to survive the effects of detonation of a nearby weapon. The success or failure of such a shelter is determined by the degree of wall spalling, and the wall geometry after weapon detonation. Wall spalling is a function of wall rigidity. A reinforced soil wall is made up of individual facing panels free to move independently, and therefore is a flexible system when compared to a continuously reinforced concrete wall. The Phase 1 testing program (Reference 1) and full-scale tests conducted in 1990 (Reference 5) showed the explosive energy from the weapon displaces the facing panels, and the developed tensile stresses do not exceed the tensile strength of the concrete. The Phase 1 and full-scale testing also showed that bending stiffness of the panels was not a significant factor in wall performance; failures were due primarily to excessive displacement, rather than panel cracking. Therefore, the wall response modeled in this study was displacement.

Reinforced concrete is the most common material used in full-scale reinforced soil wall facing panels. For this study, a generic prototype reinforced concrete facing panel 5-feet long by 5-feet high by 0.5-feet thick was modeled in the geotechnical centrifuge. Exact simulation of this facing panel could be achieved in the geotechnical centrifuge at 30 g with 2-inch long by 2-inch high by 0.2-inch thick reinforced concrete panels. However, construction of such small panels using reinforced concrete is not feasible, and a substitute material was selected.

The material selected for the model facing panels was EXTREN 625, a lightweight, high-strength, composite material made of pultruded vinyl ester resin, and fiberglass reinforcement. The model panels were designed to simulate the mass of a 5-foot long by 5-foot high by 0.5-foot thick concrete panel. The unit weights of concrete and EXTREN 625 are not equal (150 and 111 pounds per cubic foot, respectively). Therefore, the scaling was accomplished by modeling the generic prototype panel length and height, and then calculating the required model panel thickness so that the panel mass per unit of face area scaled correctly. The replica scaling equation for this calculation is:

$$\rho_m t_m = \frac{\rho_p t_p}{n}$$

where:

 $t_m = model panel thickness$ 

n = g-level

 $t_n$  = prototype panel thickness

 $\rho_{p}$  = mass density of prototype material

 $\rho_m$  = mass density of model material

The calculated required model panel thickness is 0.27 inch. The actual sheet thickness of EXTREN is 0.253 inches. The model panel mass using this thickness is only 6 percent less than the mass required to simulate the generic prototype panel, and is considered to be a negligible difference.

One-eighth inch wide rabbet cuts were made along the contacting edges of the model panels, allowing them to overlap. The overlapping structure simplified construction of the model and eliminated gaps between panels through which backfill soil could escape. The panel length and height prior to constructing the rabbet cuts were 2-1/8 inches by 2-1/8 inches, so that after the cuts were made and the panels overlapped, the overall panel dimensions were 2 inches by 2 inches. Constructing the panels in this manner did not change their mass.

3.1.3 Reinforcement

A common prototype geogrid reinforcement used in reinforced soil structures is 5-foot wide high density polyethylene (HDPE) strips. Using HDPE reinforcing strips in the geotechnical centrifuge model was not feasible, so geogrid reinforcement was modeled using a woven nylon material. In geotechnical centrifuge modeling, it is desirable that stresses scale according to:

$$\frac{\sigma_p}{\sigma_m} = 1$$

In replica scaling, this relationship between stresses can be achieved by scaling the cross sectional area of a reinforcement material by the same linear scale used in the model. If reinforcement materials are different, an appropriate model material is chosen to simulate a prototype material

strength such that:

$$F_p/A_p = F_m/A_n$$

 $F_p/b_p t_p = F_m/b_m t_m$ 

or

or

$$\frac{F_p/b_p}{F_m/b_m} = \frac{t_p}{t_m}$$

where:

 $F_p$ ,  $F_m$  = ultimate static tensile force of reinforcement (prototype and model);  $A_p$ ,  $A_m$  = cross sectional area of reinforcement (prototype and model);  $b_p$ ,  $b_m$  = reinforcement width (prototype and model); and  $t_p$ ,  $t_m$  = reinforcement thickness (prototype and model)

To ensure geometric similarity in the model to be tested, it is desirable that dimensions scale according to the inverse gravitational acceleration scale. Therefore,

$$t_p/t_m = g_m/g_p = n$$

and

$$\frac{F_p/b_p}{F_m/b_m} = n$$

The nylon material was selected because the ultimate static tensile strength per unit width of this model material (116 pounds per inch width) approximately scaled that of the prototype material, Tensar UX 1500 geogrid (3,653 pounds per foot) at 30 g. Although the thickness of the nylon mesh was too small to measure with any degree of accuracy, the laws of

similitude dictate that if the force per unit width of the nylon mesh simulates the force per unit width of the prototype geogrid, then the nylon mesh thickness simulates the prototype geogrid thickness.

The nylon mesh strips were cut to a width of 2 inches. The length of the strips was generally six inches, but was varied in some tests as part of the parametric study. The strips were epoxyed to the Extren facing panels. A typical reinforced facing panel used in the reliability test series is shown in Figure 2.



Figure 2. Typical Facing Panel with Reinforcement

### 3.1.4 Soil Backfill

Exact simulation of the prototype soil in the geotechnical centrifuge would require scaling the particle dimensions while maintaining the same soil constitutive properties. However, this is not usually possible and prototype soil is commonly used in geotechnical centrifuge models to ensure constitutive properties are properly modeled. It is important to conserve the constitutive behavior of the prototype soil in order to ensure similar soil performance. The constitutive behavior of soil can undergo significant changes when the grain size is reduced or the grain shape changed. By using the prototype soil in the centrifuge model the same constitutive properties are maintained. There are limits to the use of the prototype soil which are set by the specific prototype event being modeled. In this set of experiments, it is important that the grain sizes of the soil be small compared to the panel dimensions to avoid point loading of the panels. Also, it is important that the soil particles interact through the soil reinforcement openings. These conditions were met by the soils used in these tests.

All 10 reliability tests and 14 of the 16 production tests were conducted with a local sand collected at Tyndall AFB (referred to as Tyndall Beach sand). The Tyndall Beach sand is a white, poorly-graded ( $C_u$ =1.43,  $C_c$ =0.95), subrounded, fine-grained quartz sand with  $D_{50}$ =0.23 mm and no fines. Two production tests were conducted with sand collected from a site on Tyndall AFB (referred to as the Sky X area) where full-scale testing of reinforced soil walls was being conducted. This sand is referred to as Sky X sand. The particle size distribution of the Sky X sand is similar to that of Tyndall Beach sand ( $C_u$ =1.57,  $C_c$ =0.74,  $D_{50}$ =0.23 mm), but contains approximately 2 percent fines. The grain size distribution curves for both soils are presented in Figures 3 and 4. Although the Sky X soil has a silica composition nearly identical to Tyndall Beach sand, it is brown in color, indicating the presence of other materials. A qualitative analysis of the Sky X and Tyndall Beach sands was performed using a scanning electron microscope coupled to an energy dispersive X-ray system (see Figure 5).

### 3.2 DATA COLLECTION

#### 3.2.1 General

The success of the Phase 2 test program depended on the ability to accurately measure displacement and to collect data obtained from instrumentation buried in the test models. The instrumentation data consisted of: (i) peak pressures on the facing panels and in the free field from the compression wave of the detonation, (ii) peak accelerations of the facing panels and in the soil in the free field from the compression wave of the detonation, and (iii) arrival times of the compression wave at the facing panels and known locations in the free field to calculate compression wave velocities. Pressure gages and accelerometers used in all test models are shown in Figure 6.



Figure 3. Grain Size-Distribution Curve: Tyndall Beach Sand

15



Figure 4. Grain Size-Distribution Curve: Sky X Sand

D<sub>50</sub>- 0.23 mm C<sub>u</sub> - 1.57 C<sub>c</sub> - 0.74

16



Figure 5. Image Analysis System



Figure 6. Instrumentation: a) Accelerometer, b) Soil-Interface Pressure Gage, c) Free Field Pressure Gage

## 3.2.2 Accelerometers

Endevco piezoresistive accelerometers (model 7270A-6K, 6000 g capacity, and model 7270A-20K, 20,000 g capacity) were used in the test models. The dimensions of these accelerometers are 14.22 millimeters (0.560 inches) by 7.1 millimeters (0.28 inches) by 2.79 millimeters (0.110 inches). Three accelerometers were epoxyed to the front face of the top center, middle center, and bottom center facing panels of the model wall to measure acceleration time-domain waveforms for the panels during the explosive event. One accelerometer was placed in the backfill behind the geogrid, on the same horizontal plane as the detonator, to record free field accelerations. Initially, the model 7270A-6K, 6000 g accelerometers were used at all of the above locations. However, after preliminary tests were conducted, large free field accelerations were noted, and the 6000 g free field accelerometer was replaced with the model 7270A-20K, 20,000 g accelerometer.

### 3.2.3 Pressure Gages

Precision Measurements Co. miniature pressure transducers (model 156F-500, 500 psi) were used to measure pressure time-domain waveforms at the soil-facing panel interface during the explosive event (hereafter referred to as soil-interface pressure gages). The gage dimensions are 9.5 mm (0.312 in) by 3.96 mm (0.156 in) by 1.55 mm (0.062 in). For each test, three pressure transducers were mounted on the back face of the top center, middle center, and bottom center facing panels of the model reinforced soil wall. For some tests, an additional pressure transducer was mounted on the side of the sample containment bucket in the same horizontal plane as that of the detonator.

Precision Measurements Co. miniature pressure transducers (model 105S-500, 500 psi) were used to measure free field pressure time-domain waveforms during the explosive event (hereafter referred to as free-field pressure gages). The gage dimensions are 2.6 mm (0.105 inches) in diameter by 0.45 mm (0.018 inches) thick. For each test, two transducers were placed in the backfill soil behind the geogrid, in the same horizontal plane as that of the detonator.

### 3.2.4 Data Recording

Data was collected on a Pacific Instrument Model 5700 Transient Data Recorder

(TDR). The TDR was located on the arm of the geotechnical centrifuge and hardwired to the gages located in the sample bucket. The TDR has 16 channels. Each channel consists of a programmable signal conditioner, an amplifier, a filter, and a 12-bit analog-to-digital converter. The digitizer provides sampling rates between 1 MHz and 10 Hz. Each channel contains 256K of nonvolatile memory (Reference 6).

## 3.2.5 Displacements

Static panel displacements were measured with a digital depth micrometer (Figure 7) with a resolution of +/- 0.005 inches. An aluminum guide track was constructed to guide the micrometer pin and to keep it perpendicular to the facing panels during measurement. The track consisted of a 20-inch long by 3-inch wide aluminum plate with a small slot along the longitudinal centerline. The plate was clamped to the front of the sample bucket after the front wall of the bucket was removed. The micrometer pin was then threaded through the slot until the flat base of the micrometer was in full contact with the face of the guide track. The micrometer pin was then extended or retracted as necessary to obtain displacement measurements. The depth micrometer and aluminum guide track are shown in Figure 8.



Figure 7. Digital Depth Micrometer



Figure 8. Digital Depth Micrometer and Aluminum Guide Track

### 3.3 DESIGN OF DETONATOR

### 3.3.1 General

The modeling of the explosive charge is an important factor in modeling the dynamic loading conditions on a reinforced soil wall in the geotechnical centrifuge. The model reinforced soil wall should experience the same (scaled) explosive event as does the prototype. Most explosive events in a centrifuge involve modeling military high explosive bombs. In recent years, the military began manufacturing bombs using the explosive Composition-H-6 (H6).

Modeling a 500 pound bomb containing 192 pounds of H6 explosive (Reference 3) in a 30 g acceleration field required the design of a new detonator. The Reynolds Industries Systems, Inc. RP-83 detonator is a commonly used explosive charge for modeling high explosive bombs in a geotechnical centrifuge. However, a single RP-83 detonator does not contain enough explosive to model the prototype charge at 1:30 scale. It would have been necessary to tape three detonators together to model the prototype explosive charge. Ideally, the model explosive charge should contain a single pressing of explosive to insure an instantaneous explosive event. The new detonator was designed by Applied Research Associates, and manufactured by Reynolds Industries Systems Inc. specifically for this study. The detonator is shown in Figure 9, and consisted of an output charge of Plastic Bonded Explosive 9407 (PBX 9407) pressed against an initial pressing of Pentaerythritol Tetranitrate (PETN). PBX 9407 was chosen because of its sensitivity to the shock wave of the initial pressing. This explosive allowed the initial pressing to be reduced to 0.0000506 pounds (23 mg), and resulted in a satisfactory total explosive energy release curve.

### 3.3.2 Explosive Event Scaling

The most common explosive scaling relationship is that of cube root scaling. This scaling method can be used when two explosive charges of the same explosive type are used (Reference 7). The relationship between model and prototype explosive masses follow the equation:

$$\left[\frac{m_p}{n^3}\right] = m_m$$

where  $m_p$  is the mass of the prototype, n = the geometric scale factor, and  $m_m$  is the mass of the model explosive charge.

In modeling, similitude between the model and prototype must be maintained. It can be shown that an amount of explosive charge modeled in an acceleration field can simulate the explosive effect of a larger prototype explosive charge. Similitude requirements during dynamic modeling can be found in Nielsen (Reference 8), and Tabatabai, et al. (Reference 9). In this simulation technique, the Buckingham Pi theorem can be used to define a relationship between variables when the explosive types are not the same. Energy scaling was used to determine the amount of explosive required to simulate a 500 pound bomb containing 192 pounds of H6 explosive (prototype) in a 1:30 scale model using PBX 9407 explosive. Schmidt and Holsapple (Reference 10) suggest the following Buckingham Pi term for energy scaling:  $\pi = \left(\frac{g}{Q}\right) \qquad \left(\frac{m}{\delta}\right)^{1/3}$ 

where: Q = heat (energy) of detonation per unit mass of explosive  $\delta = initial$  mass density of the explosive

m = mass of the explosive

g = gravitational acceleration

From the above equation, the model mass may be determined as follows:

$$m_m = \left(\frac{g_p}{g_m}\right)^3 \quad \left(\frac{Q_m}{Q_p}\right)^3 \quad \left(\frac{\delta_m}{\delta_p}\right) \quad m_p$$

Data regarding the heat of detonation (heat liberated during explosive decomposition) and the density of the explosive types was obtained from the Lawrence Livermore National Laboratory Explosives Handbook, (Reference 11), and the Handbook of Land Mines and Military Explosives for Countermine Exploitation, (Reference 12).

Therefore, 192 pounds of H6 may be modeled in the centrifuge at 1:30 scale when the model explosive is 0.00729 pounds (3.3089 grams) of PBX 9407. However, during manufacturing of the model explosive charge, the volume of the canister containing the PBX 9407 was to a small to contain the full weight of PBX9407, and the amount of explosive was limited to 0.00694 pounds (3.1489 grams). This was corrected by conducting all centrifuge tests at 30.5 g. As discussed previously, all model reinforced soil wall components were designed for 30 g. Accelerating the model walls to 30.5 g instead of 30 g resulted in equivalent scaled reinforced soil wall dimensions that were 1.7 percent larger than intended, a negligible difference. For ease of reporting purposes, the term 30 g is presented in this report. The detonator is shown in Figure 9.

### 3.4 MODEL CONSTRUCTION AND TESTING

### 3.4.1 Soil Pluviator

In order to obtain uniform, reproducible soil densities, a soil pluviator was used to



Figure 9. Detonator

place soil during the construction of the model. The pluviator is a sand raining device which disperses sand into a container at a uniform density. Soil is placed in a large hopper at the top of the apparatus. The bottom of the hopper consists of a perforated plate, covered with an aluminum shutter plate. Removal of the shutter plate allows the sand to drop through the perforations and fall freely through a series of diffuser screens which disperses the sand and rain it into the sample preparation bucket. The density of the soil can be altered by adjusting the falling distance between the hopper and sieves (F height), sieves and sample bucket (H height), and the size and spacing of perforations in the hopper base (see Figure 10). Details of the pluviator used for this particular study are presented by Purcell and Hollopeter (Reference 6).

In preparing the model reinforced soil walls, it was crucial to obtain level surfaces on which to place the geogrid reinforcing. When a perfectly level sample was not achieved with the large pluviator, a small hand pluviator was used to even out any small undulations in the soil surface. Through trial and error it was determined that a hand pluviator consisting of a U.S. number 20 sieve sandwiched between two number U.S. 30 sieves produced approximately the same density as the large pluviator.



Figure 10. Schematic Diagram: Soil Pluviator

## 3.4.2 Leveling Pad

Each model wall was constructed on a small leveling pad consisting of a thin wooden strip covered with Number 200 grit sandpaper. The pad was placed in the sample bucket on top of the pluviated base prior to constructing the wall (see Figure 11). The sandpaper was attached to develop a frictional interface between leveling pad and facing panels, qualitatively similar to that which would exist between a concrete panel and a concrete leveling pad.

## 3.4.3 Sample Container

All samples were constructed in an aluminum sample bucket with dimensions 20-inch long, by 20-inches wide by 16-inches deep. A portion of the front wall of the bucket was removable, which enabled photographing the model wall and measuring panel displacements.
Prior to constructing the model wall, a thin aluminum plate was lowered vertically into the bucket 4 inches from the bucket front wall. The plate was then bolted in place. The model wall was constructed against this plate. The plate had three small openings to accommodate the protruding accelerometers mounted on the front faces of the three center model wall panels. After completing the model, the plate was removed, leaving a 4-inch wide airspace between the model wall and the front wall of the sample bucket. The sample bucket and aluminum plate are shown in Figure 11.



Figure 11. Sample Bucket, Aluminum Plate, and Leveling Pad

# 3.4.4 Model Construction

The model construction technique discussed below was used to prepare most test models. Any deviations from this technique or any additional construction requirements implemented in the centrifuge tests are summarized at the end of this section. A complete photographic record of the wall construction procedure is included in Appendix A.

• Prior to model construction, all test soil was oven dried overnight, then passed through

a #10 sieve to remove large hardened clods, twigs and shells. Except for one test sample (moist Sky X soil), all models were constructed and tested with dry soil.

- A 6-inch thick soil base was pluviated into the sample bucket. The thin aluminum plate was set in the bucket and bolted in place 4 inches behind the front wall of the sample bucket. The airspace between the plate and the front wall of the sample bucket was covered with foil wrap to keep out sand during subsequent pluviations. The levelling pad was then set in place on the pluviated soil surface.
- The first course of facing panels was constructed against the thin aluminum plate, and the geogrid strips were lifted and temporarily taped to the plate to keep them from interfering with future pluviations. A small amount of putty was pressed between the end panels and the sample bucket to seal any small airspaces through which soil might escape.
- Soil was then pluviated into the bucket to the level of the first layer of geogrid strips. The first layer of geogrid strips was detached from the aluminum plate and laid out along the soil surface. A small amount of sand was then pluviated over the strips to anchor them in place until the next soil lift was constructed.
- The sequence of pluviating, placing geogrid strips and constructing panel courses was continued until the pluviated soil surface was 3 inches above the bottom of the wall (9 inches above the bottom of the sample bucket). The detonator was set in place by gently pushing it into the soil mass until the center of mass of the explosive material in the detonator was at the same level as the pluviated surface (i.e., three inches above the base of the wall). The standoff distance (i.e., distance from the detonator to the back face of the middle center facing panel) was a controlled variable in this study.
- The free field gages were set in place at the same elevation as that of the detonator. Gage wires were taped to the side of the sample bucket. Actual gage locations are shown in Figures 12 and 13.







Figure 13. Wall Panel Gage Locations: Profile

• The sequence of pluviating, placing geogrid strips and constructing panel courses was continued until the pluviated soil surface was level with the top of the last course of facing panels. The aluminum plate was then removed and the final sample was weighed. The front panel of the sample containment bucket was then removed and photographs were taken.

#### 3.4.5 Testing Procedure

The testing procedure discussed below was followed for most geotechnical centrifuge tests. Any deviations from this procedure are summarized at the end of this section.

• Initial panel positions were measured with the digital depth micrometer. The panel numbering system is shown in Figure 14. Measurements were taken at each corner of panels 5, 6, 15, 16, 17, 26 and 27. These panels are located in the central portion of the wall where maximum deflection was expected. Only the center point of the remaining panels were measured.

| 1  | 0 | 9 | )  | ٤ | 3  |   | 7  | 6 | 5  | 5 |   | 4  | · | 3  |   | 2  | ,<br>, |   | 1  |
|----|---|---|----|---|----|---|----|---|----|---|---|----|---|----|---|----|--------|---|----|
| 21 | 2 | 0 | 19 | 9 | 18 | 3 | 17 | 7 | 1( | 6 | 1 | 5  | 1 | 4  | 1 | 3  | 12     | 2 | 11 |
| 3' | 1 | 3 | 0  | 2 | 9  | 2 | 8  | 2 | 7  | 2 | 6 | 2! | 5 | 24 | 4 | 2: | 3      | 2 | 2  |

(FRONT FACE)

Figure 14. Facing Panel Numbering System

• The completed model was mounted on the geotechnical centrifuge platform and all instrumentation wires were connected to the on-board data acquisition system. The

sample was accelerated to 30 g (nominal) for 1 minute and decelerated back to 1 g to expose the model to an initial gravity loading. The sample was then reaccelerated to 30 g (nominal) and the firing system was initiated for detonation. After testing, the measured acceleration and pressure gage data were downloaded from the on-board data acquisition system to a personal computer for later analysis.

Photographs were taken, and crater dimensions and post-shot panel displacements were measured. For the postshot displacements, the four corners of each panel were measured. Panel displacements were calculated by subtracting the average corner position of each panel prior to detonation (equal to the average of the four corner measurements for each of the seven central panels, and to the panel center point measurement for each of the remaining panels) from the average corner position of each panel after detonation (equal to the average of the four nodal measurements of each panel).

3.4.6 Exceptions to the Model Construction and Testing Procedures

Deviations to the previously described model construction and testing techniques are summarized below.

- An additional set of panel displacements were taken during the reliability test series to investigate the amount of wall displacement due to static loading. These measurements were taken after the initial acceleration to 30 g.
- One test was conducted with moist soil placed by hand in lifts and hand tamped to a pre-determined lift thickness.
- One test included construction of a roof structure and additional soil overburden.
- One test included construction of a soil slope behind the wall.

Detailed explanations of these design variations are presented in Sections 5 and 6.

# SECTION 4

# PRELIMINARY TEST SERIES

Five preliminary tests were conducted to verify the model construction and testing procedure. The preliminary test series also served to develop the best procedure for measuring displacements of the reinforced soil wall, to evaluate the performance of the newly designed detonator, and to test the performance of the pressure transducers and accelerometers.

It was intended that the preliminary test series be used to confirm the test plan and to gain confidence in the ability of the geotechnical centrifuge to correctly model an explosive event. A computer code CONWEP (Reference 3) for predicting explosive phenomena was used to predict prototype free field peak pressure and peak acceleration values. These predictions were used to evaluate the detonator performance in the geotechnical centrifuge. Prior to any wall construction, the pluviator F height, H height, and perforated plate hole diameter and frequency were adjusted by trial and error to rain uniform Tyndall Beach sand samples at 103 pcf. The preliminary test models were instrumented with accelerometers A1 through A3 and pressure gages P1 through P4. During preliminary testing, soil-interface pressure gages P1 through P3 yielded noisy, unreadable data. The problem was identified and corrected, but not in time to obtain usable soil-interface pressure data for the preliminary testing program. Therefore, usable gage data for the preliminary tests were obtained only from accelerometers A1 through A3 and free field pressure gage P4.

Two preliminary tests were conducted with nominally identical test parameters except the standoff distance of the explosive was 8.5 inches for one test and 9.5 inches for the other. Peak free field pressures and accelerations on the facing panels were within 10 and 22 percent, respectively, of the CONWEP predictions for the 8.5-inch standoff. The free field pressure gage failed during the test with the 9.5-inch standoff, and its output could not be compared to CONWEP predictions. The peak accelerations on the facing panels for this test were within 33 percent of the CONWEP prediction for accelerometers A1 and A3, but the variation was much larger for accelerometer A2 (within 250 percent).

Two tests were conducted with a roof structure and additional overburden soil resting on

the reinforced soil wall. Peak free field pressures measured at P4 and P5 were within 25 and 46 percent of the CONWEP predictions. Peak accelerations on the facing panels were within 17 and 54 percent of the CONWEP predictions.

One preliminary test was conducted with a soil unit weight of 101 pcf. The peak free field pressure was within 14 percent of the CONWEP prediction. The peak accelerations at the facing panels were within 50 percent of the Conwep prediction for accelerometer A1, but were only within 81 percent of the Conwep prediction for accelerometers A2 and A3.

With the exception of three accelerometer readings, all gage data fell within approximately 50 percent of the predicted values. This is considered very good correspondence because the gages are extremely sensitive and have often shown a very wide range of results for similar test conditions.

Observed wall displacements indicated that the new detonator was properly designed. Although a final method had not been developed for collecting wall displacement data at the time of preliminary testing, qualitative analysis of wall displacements indicated that the wall displaced differently for different test conditions. For all preliminary tests, no panel breached. This result is consistent with the results of 1990 full-scale tests (Reference 4) and current full-scale tests at Tyndall AFB where standoff distances are similar when appropriately scaled. Visual examination confirmed that the wall displaced less in the test with the 9.5 inch standoff than in the test with the 8.5 inch standoff. No visual difference in wall displacement was noticed in the tests with varying soil unit weights, but this may have been because of the small difference in soil unit weights for the two tests (103 pcf and 101 pcf).

The shape of the deformed walls varied with the constraint condition at the wall top. For the tests conducted with a roof structure, maximum wall displacement occurred at the center of the wall. For the tests conducted with no roof structure, maximum displacement occurred at the top of the wall.

The results of the preliminary test series indicate that pressure transducers, accelerometers, and the new detonator were functioning appropriately. The collected data also indicated that the detonator was functioning properly. Visual comparisons of full-scale and model wall displacements indicated that the detonator simulated the effects of a 500-pound weapon.

#### SECTION 5

# RELIABILITY TEST SERIES

#### 5.1 DESCRIPTION OF TESTS

Exact replication of a physical model is not possible; differences in the outcome of any physical model test are inevitable due to random variation in model construction, test conditions, instrumentation, and other unknown factors. The reliability tests were conducted to identify the range of test results which could be expected due to these random variations. Knowledge of this range would then aid in evaluating test results obtained during the production testing series.

Ten nominally identical test samples were constructed and tested in the centrifuge. The system parameters maintained for all 10 samples are presented in Table 2. Each model wall was prepared by the same individuals, using the same techniques, equipment and instrumentation. The only exceptions to this are noted below, and did not significantly affect the results.

| Reliability             | 7 Test Parameters                                 |
|-------------------------|---|
| Facing Panel Geometry:  | 2 inches x 2 inches                               |
| Reinforcement Length:   | 6.0 inches  |
| Reinforcement Width:    | 2.0 inches  |
| Reinforcing Layers:     | 2 strips per facing panel                         |
| Soil Type:              | Dry Tyndall Sand                                  |
| Soil Density:           | 103 pcf   |
| Overall Model Geometry: | No roof Structure<br>8.5 inch Standoff<br>No Berm |

# TABLE 2. RELIABILITY TEST PARAMETERS

The procedures for constructing and testing the reliability test models were the same as those described in Section 3, except an extra set of displacement measurements was made. These measurements were taken after the model had been cycled in the geotechnical centrifuge from 1 g to 30 g and back to 1 g. The geotechnical centrifuge was stopped and displacement measurements were made to evaluate the displacement caused by static loading to 30 g. The results of these measurements are discussed later in this section.

Displacement measurements for each test were converted to individual panel displacements. Residual panel displacements due to static load only were calculated as the difference between measurements before and after acceleration to 30 g. Residual panel displacements due to dynamic load were calculated as the difference between measurements after acceleration to 30 g and after the explosive event. Total panel displacements were calculated as the sum of static and dynamic displacements. The average wall displacement for each test was calculated by averaging the displacement of all the panels. The average row displacement for each test was calculated by averaging the displacements of all panels in that row.

The mean displacement was calculated for each panel and for each wall, along with the standard deviation and coefficient of variation (standard deviation divided by the mean). In addition, the mean plus and minus two standard deviations were calculated for each panel and for each wall. The range defined by the mean plus and minus two standard deviations covers 95 percent of the expected values for a normally distributed variable. This range was used to determine the significance of the specific parameters which were varied in the production test series.

In addition to wall displacement measurements, time-domain waveform data from the freefield pressure gages and accelerometers, and from the soil interface gages and panel accelerometers were obtained for each reliability test. For each gage, the peak pressure or acceleration was recorded. For each test, the peak interface pressures and peak panel accelerations were averaged to obtain the average peak interface pressure and average peak panel acceleration, respectively. The mean, standard deviation, mean plus and minus two standard deviations, and coefficient of variation were calculated for each gage and for the average peak interface pressure and the average peak panel acceleration.

After completing the fifth reliability test, one additional soil interface pressure gage was

added to the instrumentation package. This gage (P6) was placed on the bucket wall, as shown in Figure 15. Because the gage was placed behind the reinforced soil mass, and was too small to affect the density of the backfill, it was concluded that using the gage for half the tests would not affect the behavior of the wall. No other changes were made during the reliability testing, and the 10 tests are considered to be nominally identical.

Test 6 was intended to be the first reliability test. However, several problems developed during testing, including failure of the firing system, and it was decided before completing the test not to include it among the 10 reliability tests. Although it was later determined that the results of this test did fall within the range of the following 10 tests, test 6 results have been excluded from all analyses.



Figure 15. Soil-Interface Pressure Gage P6

# 5.2 RESULTS

# 5.2.1 Displacements

Total residual displacements for each panel in the reliability series (tests 7-16) are

presented in Table 3. Also presented in this table below the individual panel displacements are the average static, dynamic, and total displacements for each wall and the average total displacements for the top, middle and bottom row of panels for each wall. The mean, standard deviation, coefficient of variation, and the mean plus and minus two standard deviations for all displacements are shown in the last five data columns of the table. The displacements shown in Table 3 are actual model displacements; prototype displacements are obtained by multiplying by the g-level of the test.

The mean and standard deviation for average static wall displacement are 0.018 in. and 0.008 in., respectively. The mean and standard deviation for total (static and dynamic) displacement are 0.324 in. and 0.025 in., respectively. The mean displacement for static loading is less than 6 percent of total displacement. The variability of the static displacement is 0.444 which is quite high compared to the variability of total displacement (0.077). For these reasons it was decided that only total displacement would be used in analyzing the reliability of the production tests. Hence, during production testing, only two sets of displacement measurements were made; one after completing the model construction, and one after detonating the explosive.

Looking first at the repeatability of individual panel displacements, Table 3 shows a range in the coefficient of variation from 6 to 16 percent. Excluding the panels at the ends of each row, where boundary effects are most severe, the range is 3 to 12 percent. These data show that individual panel displacements vary only slightly from test to test. The displacement pattern is also very consistent. For the top and middle row of panels, displacement increases monotonically from the end of the wall (panels 1 and 11) to a peak at the center two panels (panels 5 and 16), then decreases monotonically. This pattern is also followed in the bottom row in all but two tests (9 and 12). In tests 9 and 12 the maximum displacement is in panel 27, rather than panel 26 (0.001 inches greater than panel 26).

The average total displacement of each of the walls is very consistent, considering the complexity of the model. The standard deviation of average total wall displacement (0.025 in.) is only 7.8 percent of the mean wall displacement (0.324 in.). The data appear normally distributed; there are 5 tests above the mean and 5 below; 7 fall within 1 standard deviation, and all 10 tests fall within 2 standard deviations of the mean. The range of total wall displacement for the 95 percent confidence interval (mean minus or plus two standard deviations) is 0.274 to 0.374 in.

TABLE 3. PANEL DISPLACEMENT DATA: RELIABILITY TESTS

| PANEL          |           | AVER        | AGE PANE    | IL DISPLA    | CEMENT ( | inches) FO | R RELIABI | ILLTY TEST | #     |       |          | STATISTIC | CAL EVAL | NOILAU |     |
|----------------|-----------|-------------|-------------|--------------|----------|------------|-----------|------------|-------|-------|----------|-----------|----------|--------|-----|
| NUMBER         | 2         | 80          | 6           | 10           | 11       | 12         | 13        | 14         | 15    | 16    | Mean     | s         | Mean +   | Mean - | COV |
|                |           |             |             |              |          |            |           |            |       |       | (inches) | (N-1)     | 2s       | 2s     | (%) |
| 1              | 0.174     | 0.137       | 0.167       | 0.151        | 0.149    | 0.136      | 0.164     | 0.156      | 0.162 | 0.140 | 0.154    | 0.013     | 0.180    | 0.127  | 6   |
| 61             | 0.324     | 0.290       | 0.292       | 0.325        | 0.283    | 0.276      | 0.308     | 0.301      | 0.316 | 0.284 | 0.300    | 0.018     | 0.335    | 0.264  | 9   |
| e              | 0.509     | 0.491       | 0.458       | 0.521        | 0.454    | 0.396      | 0.461     | 0.458      | 0.517 | 0.452 | 0.472    | 0.038     | 0.548    | 0.395  | 80  |
| 4              | 0.752     | 0.728       | 0.654       | 0.747        | 0.637    | 0.586      | 0.637     | 0.640      | 0.723 | 0.673 | 0.678    | 0.056     | 0.790    | 0.565  | 80  |
| ŝ              | 0.943     | 0.914       | 0.826       | 0.934        | 0.837    | 0.821      | 0.821     | 0.793      | 0.889 | 0.874 | 0.865    | 0.053     | 0.971    | 0.759  | 9   |
| 9              | 1.017     | 1.137       | 1.107       | 1.172        | 0.947    | 0.964      | 0.926     | 0.964      | 0.977 | 0.996 | 1.021    | 0.086     | 1.194    | 0.848  | 8   |
| 2              | 0.736     | 0.689       | 0.698       | 0.819        | 0.599    | 0.662      | 0.627     | 0.621      | 0.631 | 0.657 | 0.674    | 0.066     | 0.805    | 0.543  | 10  |
| æ              | 0.450     | 0.396       | 0.413       | 0.474        | 0.387    | 0.351      | 0.394     | 0.396      | 0.419 | 0.425 | 0.410    | 0.034     | 0.479    | 0.341  | 80  |
| 6              | 0.288     | 0.261       | 0.312       | 0.313        | 0.243    | 0.231      | 0.215     | 0.266      | 0.271 | 0.247 | 0.265    | 0.033     | 0.330    | 0.199  | 12  |
| 10             | 0.122     | 660.0       | 0.110       | 0.112        | 0.101    | 0.096      | 0.096     | 0.110      | 0.091 | 0.084 | 0.102    | 0.011     | 0.124    | 0.080  | 11  |
| 11             | 0.095     | 0.103       | 0.095       | 0.098        | 0.097    | 0.098      | 0.093     | 0.087.     | 0.077 | 0.095 | 0.094    | 0.007     | 0.108    | 0.079  | 8   |
| 12             | 0.177     | 0.178       | 0.159       | 0.174        | 0.167    | 0.131      | 0.161     | 0.164      | 0.165 | 0.158 | 0.163    | 0.013     | 0.190    | 0.136  | 8   |
| 13             | 0.281     | 0.281       | 0.250       | 0.285        | 0.255    | 0.192      | 0.242     | 0.261      | 0.276 | 0.255 | 0.258    | 0.027     | 0.312    | 0.203  | 11  |
| 14             | 0.423     | 0.416       | 0.367       | 0.426        | 0.366    | 0.277      | 0.352     | 0.382      | 0.416 | 0.386 | 0.381    | 0.045     | 0.471    | 0.291  | 12  |
| 15             | 0.576     | 0.568       | 0.495       | 0.588        | 0.491    | 0.402      | 0.472     | 0.503      | 0.579 | 0.530 | 0.520    | 0.059     | 0.639    | 0.402  | 11  |
| 16             | 0.670     | 0.642       | 0.572       | 0.666        | 0.551    | 0.525      | 0.540     | 0.549      | 0.636 | 0.595 | 0.595    | 0.055     | 0.704    | 0.485  | 6   |
| 17             | 0.571     | 0.546       | 0.542       | 0.587        | 0.497    | 0.431      | 0.473     | 0.490      | 0.516 | 0.500 | 0.515    | 0.047     | 0.610    | 0.421  | 6   |
| 18             | 0.377     | 0.343       | 0.326       | 0.390        | 0.338    | 0.278      | 0.305     | 0.315      | 0.354 | 0.351 | 0.338    | 0.033     | 0.404    | 0.271  | 10  |
| 19             | 0.227     | 0.223       | 0.205       | 0.244        | 0.211    | 0.176      | 0.201     | 0.197      | 0.216 | 0.192 | 0.209    | 0.019     | 0.248    | 0.171  | 6   |
| 20             | 0.122     | 0.145       | 0.118       | 0.142        | 0.117    | 0.115      | 0.122     | 0.118      | 0.125 | 0.109 | 0.123    | 0.011     | 0.146    | 0.100  | 6   |
| 21             | 0.062     | 0.081       | 0.061       | 0.076        | 0.061    | 0.065      | 0.059     | 0.050      | 0.066 | 0.047 | 0.063    | 0.010     | 0.083    | 0.042  | 16  |
| 22             | 0.087     | 0.108       | 0.083       | 0.087        | 0.090    | 0.090      | 0.083     | 0.079      | 0.083 | 0.084 | 0.087    | 0.008     | 0.103    | 0.071  | 6   |
| 53             | 0.144     | 0.156       | 0.124       | 0.136        | 0.137    | 0.122      | 0.127     | 0.130      | 0.135 | 0.131 | 0.134    | 0.010     | 0.154    | 0.114  | ~   |
| ম              | 0.199     | 0.205       | 0.183       | 0.197        | 0.165    | 0.142      | 0.173     | 0.183      | 0.205 | 0.188 | 0.184    | 0.020     | 0.223    | 0.144  | 11  |
| 72             | 0.272     | 0.268       | 0.237       | 0.284        | 0.236    | 0.182      | 0.231     | 0.235      | 0.272 | 0.252 | 0.247    | 0:030     | 0.306    | 0.187  | 12  |
| 26             | 0.341     | 0.331       | 0.298       | 0.342        | 0.272    | 0.236      | 0.283     | 0.271      | 0.349 | 0.303 | 0.303    | 0.038     | 0.378    | 0.227  | 12  |
| 27             | 0.336     | 0.322       | 0.299       | 0.332        | 0.269    | 0.237      | 0.284     | 0.254      | 0.329 | 0.290 | 0.295    | 0.035     | 0.365    | 0.226  | 12  |
| 58             | 0.251     | 0.241       | 0.237       | 0.271        | 0.216    | 0.182      | 0.232     | 0.205      | 0.255 | 0.231 | 0.232    | 0.026     | 0.284    | 0.180  | 11  |
| 59             | 0.161     | 0.176       | 0.173       | 0.182        | 0.155    | 0.136      | 0.169     | 0.152      | 0.178 | 0.155 | 0.163    | 0.014     | 0.192    | 0.134  | 6   |
| 30             | 0.113     | 0.127       | 0.126       | 0.129        | 0.122    | 0.109      | 0.121     | 0.111      | 0.131 | 0.103 | 0.119    | 0.010     | 0.138    | 0.100  | œ   |
| 31             | 0.056     | 0.079       | 0.094       | 0.084        | 0.085    | 0.073      | 0.081     | 0.071      | 0.083 | 0.063 | 0.077    | 0.011     | 0.099    | 0.054  | 15  |
| Static         | -0.002    | -0.006      | 0.023       | 0.016        | 0.025    | 0.023      | 0.024     | 0.019      | 0.015 | 0.023 | 0.016    | 0.011     | 0.038    | -0.006 | 69  |
| Dynamic        | 0.352     | 0.350       | 0.302       | 0.348        | 0.282    | 0.258      | 0.281     | 0.287      | 0.322 | 0.294 | 0.308    | 0.033     | 0.375    | 0.241  | 11  |
| Total          | 0.350     | 0.344       | 0.325       | 0.364        | 0.308    | 0.281      | 0.305     | 0.307      | 0.337 | 0.318 | 0.324    | 0.025     | 0.374    | 0.274  | 80  |
|                |           |             |             |              |          |            |           |            |       |       |          |           |          |        |     |
| Top            | 0.531     | 0.514       | 0.504       | 0.557        | 0.464    | 0.452      | 0.465     | 0.470      | 0.499 | 0.483 | 0.494    | 0.033     | 0.561    | 0.427  | ~   |
| Middle         | 0.326     | 0.320       | 0.290       | 0.334        | 0.286    | 0.245      | 0.274     | 0.283      | 0.311 | 0.292 | 0.296    | 0.027     | 0.350    | 0.242  | 6   |
| Bottom         | 0.196     | 0.201       | 0.185       | 0.204        | 0.175    | 0.151      | 0.178     | 0.169      | 0.202 | 0.180 | 0.184    | 0.017     | 0.218    | 0.150  | 6   |
| Note: $s = st$ | andard de | viation; CC | V = coeffic | ient of vari | ation    |            |           |            |       |       |          |           |          |        |     |

36

4

é

1000

¢

۶.

The average displacement of each row of panels is also very consistent. The coefficient of variation ranges from 7 percent for the top row to 9 percent for the bottom row. In every test, the average displacement for the top row was above, and for the middle and bottom rows was below the mean. A graphic representation of the mean, mean plus two standard deviations, and mean minus two standard deviations panel displacement is shown in Figure 16.

#### 5.2.2 Pressures

The measured peak pressures for the free-field and interface pressure gages are shown in Table 4, along with the mean, standard deviation, coefficient of variation and mean plus and minus two standard deviations. The variability of the peak pressures is considerably higher than it is for the displacements. The coefficient of variation ranges from 14 to 40 percent. There is a consistency in the way variability differs, depending on the type of measurement made.

The soil interface pressures at the wall panels (measured by P1, P2, and P3) are the least consistent (coefficient of variation = 26 to 40 percent). Significant factors influencing the peak pressure at the soil-facing panel interface are the explosive, the soil between the explosive and the gage, the bedding of the soil around the gage, and the wall stiffness. Of these, the wall stiffness is likely to vary the most, because of difficulty in exactly duplicating the wall construction. While the range for the 95 percent confidence interval is large, it is a natural consequence of the inherent variability of the construction process, and a similar, if not larger, range would be expected in full-scale reliability testing.

The free-field gages in the soil (P4 and P5) are affected by all the same variables as listed above, except for wall stiffness. Because these gages are surrounded by soil, the bedding problem is somewhat different for the free-field gages, but not necessarily worse. With the elimination of the wall stiffness as a source of variability, the data from the free-field gages are more consistent than that from the wall interface gages (coefficient of variation = 16 to 20 percent).

The most consistent measurement is the soil interface pressure on the bucket wall (measured by P6) (coefficient of variation = 14 percent). This gage is affected by all the same variables as listed above for the free-field gages, except for the gage location. The increase in reliability when gage location is rigidly fixed (2 to 6 percent reduction in coefficient of variation)





| -              |              |           |                        |             |          |          |          |          |       |            |       |          |            |         |            |                |
|----------------|--------------|-----------|------------------------|-------------|----------|----------|----------|----------|-------|------------|-------|----------|------------|---------|------------|----------------|
|                | GAGE         |           | -                      | ΰ           | AGE DAT. | A FOR RE | TLABILIT | Y TEST # |       | 1          |       | ST       | ATISTIC    | AL EVAL | NOLLON     |                |
|                | NUMBER       | 2         | æ                      | 6           | 10       | 11       | 12       | 13       | 14    | 15         | 16    | Mean     | <b>\$</b>  | Mean +  | - Mean     | NO<br>NO<br>NO |
|                |              |           |                        |             |          |          |          |          |       |            |       | (inches) |            | 7 S     | \$         | Ê              |
| Pk Accel.      | ٩I           | 3748      | 2501                   | 4049        | 6149     | 5036     | 5145     | 4275     | 4660  | 4827       | FAIL  | 4488     | 1023       | 6533    | 2442       | ន              |
| 8              | A2           | 4089      | 3256                   | 7408        | 8154     | 9755     | FAIL     | 10072    | 9947  | 9187       | 11655 | 8169     | 2825       | 13819   | 2519       | 35             |
|                | A3           | 7921      | 3497                   | 8101        | 13424    | 15820    | 9560     | 14676    | 11291 | 11252      | FAIL  | 10616    | 3836       | 18287   | 2945       | æ              |
|                | A4           | 13557     | 16024                  | 18183       | FAIL     | 18180    | 18171    | 12919    | 13215 | 12019      | 13184 | 15050    | 2577       | 20203   | 9897       | 2              |
| Pk Pressure    | Id ·         | 187       | 106                    | 179         | 197      | 111      | 105      | 142      | 164   | 136        | 212   | 154      | 40         | 233     | 75         | 26             |
| (isd)          | P2           | 82        | 40                     | 195         | 157      | 191      | 228      | 239      | 200   | 244        | 270   | 184      | 73         | 331     | <b>8</b> 8 | 40             |
| ,              | 2            | 117       | 21                     | 119         | 143      | 130      | 189      | 220      | 142   | 141        | 186   | 141      | X          | 248     | 33         | 38             |
|                | P4           | 82        | 106                    | 104         | FAIL     | 141      | 130      | 136      | 152   | 111        | 151   | 124      | 24         | 172     | 75         | 20             |
|                | PS           | 286       | 329                    | 233         | 291      | 354      | 269      | FAIL     | FAIL  | 276        | 383   | 303      | 49         | 401     | 205        | 16             |
|                | P6           | •         | ı                      | •           | •        | ı        | 137      | 153      | 177   | 198        | 164   | 166      | 33         | 212     | 120        | 14             |
| Arrival Time   | AI           | 447       | 475                    | 450         | 420      | 441      | 449      | 438      | 446   | 433        | FAIL  | 444      | 15         | 474     | 415        | e              |
| (uSEC)         | A2           | 432       | 458                    | 432         | 407      | 413      | FAIL     | 412      | 435   | 422        | 413   | 425      | 16         | 457     | 393        | 4              |
|                | A3           | 445       | 481                    | 445         | 432      | 428      | 432      | 422      | 445   | 434        | FAIL  | 440      | 17         | 475     | 406        | 4              |
|                | A4           | 335       | 343                    | 315         | BAD      | 314      | 317      | 325      | 328   | 302        | 330   | 323      | 12         | 348     | 298        | 4              |
| _              | P1           | 452       | 475                    | 445         | 424      | 427      | 441      | 438      | 446   | 434        | 424   | 441      | 15         | 472     | 410        | 4              |
|                | P2           | 430       | 468                    | 430         | 408      | 410      | 411      | 405      | 427   | 422        | 410   | 422      | 19         | 460     | 385        | 4              |
|                | P3           | 436       | 472                    | 450         | 438      | 438      | 432      | 423      | 446   | 435        | 416   | 439      | 15         | 469     | 408        | e              |
|                | P4           | 339       | 330                    | 313         | FAIL     | 310      | 310      | 314      | 319   | 299        | 318   | 317      | 12         | 340     | 293        | 4              |
|                | P5           | 168       | 160                    | 169         | 175      | 172      | 167      | FAIL     | FAIL  | 152        | 175   | 167      | 80         | 183     | 152        | S              |
|                | P6           | •         | •                      | •           | •        | •        | 407      | 428      | 420   | <b>399</b> | 431   | 417      | 14         | 444     | 390        | в              |
| Stand off      | A1           | 8.98      | 8.98                   | 8.98        | 8.98     | 8.98     | 8.98     | 8.98     | 8.98  | 8.98       | 8.98  | •        | •          |         | •          | •              |
| (ii)           | A2           | 8.75      | 8.75                   | 8.75        | 8.75     | 8.75     | 8.75     | 8.75     | 8.75  | 8.75       | 8.75  | •        | •          | •       | •          | 1              |
|                | A3           | 8.98      | 8.98                   | 8.98        | 8.98     | 8.98     | 8.98     | 8.98     | 8.98  | 8.98       | 8.98  | •        | •          | ı       | ۰, ۱       | •              |
|                | A4           | 8.50      | 8.50                   | 8.50        | 8.50     | 8.50     | 8.50     | 8.50     | 8.50  | 8.50       | 8.50  | •        | , <b>1</b> | ,       | •          | •              |
|                | Ы            | 8.67      | 8.67                   | 8.67        | 8.67     | 8.67     | 8.67     | 8.67     | 8.67  | 8.67       | 8.67  | •        | ۰          | •       |            | ,              |
|                | P2           | 8.44      | 8.44                   | 8.44        | 8.44     | 8.44     | 8.44     | 8.44     | 8.44  | 8.44       | 8.44  | •        | ,          | •       | ,          | ,              |
|                | Ed           | 8.67      | 8.67                   | 8.67        | 8.67     | 8.67     | 8.67     | 8.67     | 8.67  | 8.67       | 8.67  | •        | '          | ,       | ,          | 1              |
|                | P4           | 8.50      | 8.50                   | 8.50        | 8.50     | 8.50     | 8.50     | 8.50     | 8.50  | 8.50       | 8.50  | •        | •          | ,       | •          | •              |
|                | P5           | 6.00      | 6.00                   | 6.00        | 6.00     | 6.00     | 6.00     | 6.00     | 6.00  | 6.00       | 6.00  | •        | •          | ١       | •          | •              |
|                | P6           | 10.00     | 10.00                  | 10.00       | 10.00    | 10.00    | 10.00    | 10.00    | 10.00 | 10.00      | 10.00 | •        | •          | •       | •          | •              |
| Wave Speed     | AI           | 1674      | 1575                   | 1663        | 1782     | 1697     | 1666     | 1708     | 1678  | 1728       | FAIL  | 1686     | ß          | 1574    | 1797       | m              |
| (tps)          | A2           | 1688      | 1593                   | 1688        | 1792     | 1766     | FAIL     | 1770     | 1677  | 1728       | 1766  | 1719     | 8          | 1592    | 1846       | 4              |
|                | A3           | 1681      | 1556                   | 1681        | 1732     | 1748     | 1732     | 1773     | 1681  | 1724       | FAIL  | 1701     | 63         | 1574    | 1828       | 4              |
|                | A4           | 2114      | 2065                   | 2249        | BAD      | 2256     | 2234     | 2179     | 2160  | 2345       | 2146  | 2194     | 85         | 2024    | 2365       | 4              |
|                | P1           | 1599      | 1521                   | 1624        | 1704     | 1692     | 1639     | 1650     | 1620  | 1665       | 1704  | 1642     | ß          | 1530    | 1754       | e              |
| •              | P2           | 1635      | 1502                   | 1635        | 1723     | 1715     | 1711     | 1736     | 1647  | 1666       | 1715  | 1669     | 20         | 1529    | 1808       | 4              |
|                | 53           | 1657      | 1531                   | 1606        | 1650     | 1650     | 1673     | 1708     | 1620  | 1661       | 1737  | 1649     | 8          | 1537    | 1762       | <del>е</del>   |
|                | P4           | 2089      | 2146                   | 2263        | FAIL     | 2285     | 2285     | 2256     | 2220  | 2369       | 2227  | 2238     | 82         | 2075    | 2401       | 4              |
|                | P5           | 2976      | 3125                   | 2959        | 2857     | 2907     | 2994     | FAIL     | FAIL. | 3289       | 2857  | 2996     | 147        | 2702    | 3289       | ß              |
|                | P6           | •         | •                      |             | •        | •        | 2048     | 1947     | 1984  | 2089       | 1933  | 2000     | 86         | 1868    | 2133       | 3              |
| Crater Dim.    | Dia. (in)    | 13        | 13                     | , 13        | 13       | 12.5     | 12.5     | 13       | 13    | 12.75      | 12    | 13       | 0          | 12      | 13         | ŝ              |
|                | Depth (in)   | 3         | 3.5                    | 3.125       | 3.25     | 3.5      | 3.25     | 3.5      | 3.5   | 3.25       | 3     | 3        | 0          | e       | 4          | 6              |
| Note: s = stai | ndard deviat | tion; COV | <pre>' = coeffic</pre> | ient of vai | riation  |          |          |          |       |            |       |          |            |         |            |                |

TABLE 4. GAGE DATA: RELIABILITY TESTS

à

indicates the importance of even small errors in gage placement.

# 5.2.3 Accelerations

The peak accelerations measured in the free field and on the center wall panels are shown in Table 4. Prototype accelerations are obtained by dividing model acceleration by 30, the g-level of the tests. As with the pressure data, the most variable measurements are on the wall. The coefficient of variation for the three accelerometers on the wall panels ranges from 23 to 36 percent, with the coefficient of variation for the average peak panel acceleration equal to 32 percent. These coefficients of variation are approximately the same as those for the wall interface pressures. Also, like the pressure data, the most reliable acceleration measurement on the wall is A1, located on the top row. The coefficient of variation for the free-field accelerometer is 17 percent, again almost exactly the same as for the free-field pressure measurements.

# 5.2.4 Wave Speeds

The wave speeds between the explosive and each of the gages were calculated for each reliability test. These wave speeds are shown in Table 4, along with the mean, standard deviation and mean plus and minus two standard deviations for each gage. Prototype wave speeds are the same as model wave speeds. The variability in wave speed measured to any individual gage is extremely small, as evidenced by coefficients of variation between 3 and 5 percent. Because the major sources of variability in wave speed between specific points are soil density and confined modulus, the minimal variability in wave speed indicates that the pluviation method used to prepare the sand backfill produces very consistent test specimens.

The wave speeds measured in the reinforced mass to the gages on the facing panels (gages A1, A2, A3, P1, P2 and P3) are essentially equal. Similarly, the wave speeds to the free-field accelerometer and pressure gage located 8.5 inches from the explosive (gages A4 and P4, respectively) are also nearly identical. However, the average speed to the free-field gages is approximately 500 fps faster than that to the gages on the facing panels. The average speed to the pressure gage closest to the detonator (P5) is even higher, by approximately an additional 750 fps. The average speed to gage P6, located 10 inches from the explosive, falls between the speed to the wall and the speed measured to A4 and P4.

The large variation in wave speed noted above is not fully understood at this time. Two contributing factors have been identified; however, it does not appear that they can completely explain the observed variation. A reduction in wave speed through the reinforced zone will be caused by friction developed between the reinforcement and the soil. A calculation of the expected magnitude of this reduction may be possible, but is beyond the scope of this investigation. The stiffness of the soil in the test container varies with direction due to boundary effects. The relative rigidity of the bucket side walls compared to that of the reinforced soil wall leads to lower stiffness in the direction toward the reinforced soil wall, thereby causing reduced wave speed. These two factors may explain qualitatively the lower wave speed through the reinforced soil, but do not seem adequate to explain the reduction in wave speed through unreinforced soil. Further centrifuge testing, preferably using a larger test container, will be needed to resolve these questions regarding wave speed.

#### 5.2.5 Crater Dimensions

For each reliability test, crater diameter and depth were measured. In Table 4, the coefficients of variation for crater diameter and depth are three and six percent, respectively. These low values further illustrate the uniformity of the pluviated soil, as well as the reproducibility of the detonator effects. Because crater dimensions proved to be very reproducible, the dimensions were measured throughout the production testing program to aid in evaluating other data that proved to be less reliable in the centrifuge.

# 5.3 CONCLUSIONS

The results of the reliability study show that it is possible to have a high degree of reproducibility in the centrifuge for a complex dynamic soil-structure interaction test. They also show that within the same test, some system responses can be much more reproducible than others. In this work, wall displacements and measured wave speeds show much less variability than acceleration or pressures on the wall or in the soil.

Statistical analysis of the reliability test data has provided a range of system responses (displacements, wave speeds, pressures and accelerations) which can be expected due entirely to random variation. This information is used to evaluate the results of the production tests in

which system parameters are systematically varied to determine which parameters significantly affect wall behavior. Only parameters which produce a system response (displacement, pressure, etc) with a low probability of occurring by random variation (5 percent for this study) will be considered significant.

#### **SECTION 6**

# PRODUCTION TEST SERIES

# 6.1 INTRODUCTION

Sixteen production tests were conducted in which individual system parameters were systematically varied to investigate their effects on wall response. As in the reliability test series, the data collected for the production test series consisted of average panel residual displacements, peak pressures (free field and soil-facing panel interface), peak accelerations (free-field and soil-facing panel interface), and wave speeds. In the production test series, only two sets of panel displacement measurements were taken for each test, one set upon completion of model construction, and one set after detonation of the explosive. However, to minimize deviations in test procedure between the production and reliability tests, all production test models were accelerated to 30 g in the centrifuge, decelerated to approximately 1 g, then re-accelerated to 30 g prior to triggering the explosive event.

# 6.2 PARAMETRIC STUDY

#### 6.2.1 General

The parametric study was conducted using the reliability test parameters as the baseline set of parameters from which variations would be made. For each production test, only one parameter was varied from the baseline so that any significant change in wall response could be attributed to that parameter. The exception to this rule was test 27, in which several parameters were varied from the baseline in an effort to simulate the parameters of a full scale reinforced soil wall that was also being tested. The production test matrix is presented in Table 5. Residual displacement, pressure, acceleration and wave speed measurements for each test are presented in Tables 6 and 7.

| Study                                     | Test<br>No.          | Variation From Baseline  |
|---|----------------------|--|
| Effects of Reinforcement<br>Coverage Area | 22<br>23<br>24<br>28 | 4.2-inch long reinforcement<br>3 reinforcing strips/panel<br>1 reinforcing strip/panel<br>15-inch long reinforcement |
| Effects of Facing Panel<br>Geometry       | 17<br>30<br>31       | 4 inch x 2 inch panels<br>4 inch x 1 inch panels<br>2 inch x 1 inch panels   |
| Effects of Soil Type and<br>Density       | 18<br>20<br>26<br>27 | 89 pcf Tyndall sand<br>90 pcf Sky X sand<br>95 pcf Tyndall sand<br>98 pcf Sky X sand (moist)                         |
| Effects of Overall Model<br>Geometry      | 19<br>21<br>25       | includes roof structure<br>6.5 inch standoff<br>includes berm  |
| Effects of Reinforcement<br>Strength      | 29<br>32             | reduce tensile strength<br>introduce shear resistence between<br>reinforcing strips                                  |

# TABLE 5. PRODUCTION TEST MATRIX

|            |       |       |       |         |       |       |       | NTTC /incl |          |       | TION TE | cT #       |       |       |       |       |
|------------|-------|-------|-------|---------|-------|-------|-------|------------|----------|-------|---------|------------|-------|-------|-------|-------|
| PANEL      | 17    | 18    | 19    | 20 XUEN | 21    | 22    | 23    | 24<br>24   | 25<br>25 | 8     | 27      | - <b>8</b> | 8     | 8     | 31    | 32    |
| 1          | 0.256 | 0.214 | 0.131 | 0.209   | 0.173 | 0.189 | 0.129 | 0.185      | 0.123    | 0.193 | 0.179   | 0.098      | 0.170 | 0.152 | 0.110 | 0.358 |
| < 7        | 0.431 | 0.378 | 0.242 | 0.360   | 0.326 | 0.358 | 0.273 | 0.336      | 0.251    | 0.354 | 0.333   | 0.177      | 0.345 | 0.294 | 0.277 | 0.496 |
| <u>م</u> ا | 0.575 | 0.573 | 0.380 | 0.546   | 0.543 | 0.546 | 0.475 | 0.539      | 0.400    | 0.528 | 0.475   | 0.306      | 0.571 | 0.447 | 0.472 | 0.636 |
| 4          | 0.768 | 0.824 | 0.525 | 0.800   | 0.835 | 0.732 | 0.683 | 0.771      | 0.562    | 0.732 | 0.645   | 0.489      | 0.796 | 0.590 | 0.750 | 0.799 |
| 5          | 0.866 | 1.045 | 0.613 | 1.057   | 2.099 | 606.0 | 0.909 | 1.021      | 0.708    | 0.906 | 0.768   | 0.656      | 0.982 | 0.966 | 1.007 | 0.901 |
| 9          | 0.887 | 1.346 | 0.623 | 1.333   | 2.101 | 1.034 | 1.038 | 1.162      | 0.757    | 1.108 | 0.805   | 0.788      | 1.049 | 0.952 | 1.028 | 0.873 |
| 7          | 0.610 | 0.854 | 0.505 | 0.923   | 2.109 | 0.783 | 0.656 | 0.827      | 0.586    | 0.750 | 0.707   | 0.485      | 0.793 | 0.642 | 0.708 | 0.687 |
| . ∞        | 0.448 | 0.498 | 0.339 | 0.486   | 0.537 | 0.545 | 0.378 | 0.530      | 0.358    | 0.459 | 0.496   | 0.221      | 0.471 | 0.435 | 0.419 | 0.520 |
| 6          | 0.220 | 0.306 | 0.227 | 0.337   | 0.240 | 0.352 | 0.227 | 0.335      | 0.231    | 0.300 | 0.369   | 0.137      | 0.341 | 0.229 | 0.287 | 0.356 |
| 10         | 0.142 | 0.141 | 0.136 | 0.198   | 0.105 | 0.148 | 0.087 | 0.139      | 0.102    | 0.138 | 0.184   | 0.077      | 0.160 | 0.106 | 0.122 | 0.186 |
| 1          | 0.107 | 0.131 | 0.087 | 0.153   | 0.086 | 0.144 | 0.091 | 0.085      | 0.079    | 0.115 | 0.123   | 0.085      | 0.109 | 0.099 | 0.083 | 0.201 |
| 12         | 0.224 | 0.255 | 0.145 | 0.246   | 0.172 | 0.209 | 0.162 | 0.167      | 0.137    | 0.214 | 0.231   | 0.111      | 0.197 | 0.164 | 0.158 | 0.270 |
| 13         | 0.348 | 0.409 | 0.230 | 0.359   | 0.308 | 0.311 | 0.265 | 0.312      | 0.230    | 0.324 | 0.341   | 0.223      | 0.338 | 0.265 | 0.293 | 0.356 |
| 14         | 0.451 | 0.593 | 0.346 | 0.561   | 0.538 | 0.430 | 0.388 | 0.484      | 0.349    | 0.468 | 0.464   | 0.346      | 0.478 | 0.383 | 0.452 | 0.453 |
| 15         | 0.550 | 0.837 | 0.475 | 0.786   | 0.811 | 0.548 | 0.545 | 0.676      | 0.482    | 0.625 | 0.581   | 0.463      | 0.617 | 0.486 | 0.643 | 0.553 |
| 16         | 0.545 | 0.996 | 0.536 | 0.933   | 2.098 | 0.606 | 0.635 | 0.792      | 0.540    | 0.703 | 0.650   | 0.547      | 0.666 | 0.536 | 0.724 | 0.624 |
| 17         | 0.460 | 0.817 | 0.478 | 0.823   | 2.096 | 0.576 | 0.509 | 0.688      | 0.470    | 0.597 | 0.615   | 0.449      | 0.622 | 0.475 | 0.600 | 0.561 |
| 18         | 0.282 | 0.518 | 0.321 | 0.664   | 0.466 | 0.399 | 0.332 | 0.503      | 0.319    | 0.396 | 0.488   | 0.234      | 0.440 | 0.339 | 0.401 | 0.430 |
| 19         | 0.204 | 0.336 | 0.208 | 0.363   | 0.236 | 0.275 | 0.213 | 0.324      | 0.193    | 0.257 | 0.374   | 0.128      | 0.284 | 0.215 | 0.242 | 0.298 |
| ନ୍ଧ        | 0.068 | 0.211 | 0.135 | 0.230   | 0.109 | 0.158 | 0.119 | 0.174      | 0.104    | 0.152 | 0.258   | 0.081      | 0.184 | 0.115 | 0.129 | 0.175 |
| 21         | 0.000 | 0.086 | 0.094 | 0.151   | 0.062 | 0.092 | 0.053 | 0.082      | 0.057    | 0.069 | 0.132   | 0.052      | 0.084 | 0.061 | 0.052 | 0.093 |
| 23         | 0.101 | 0.135 | 0.079 | 0.152   | 0.082 | 0.102 | 0.083 | 0.088      | 0.073    | 0.116 | 0.119   | 0.067      | 0.092 | 0.099 | 0.085 | 0.123 |
| ន          | 0.155 | 0.214 | 0.119 | 0.221   | 0.136 | 0.164 | 0.126 | 0.161      | 0.121    | 0.166 | 0.186   | 0.108      | 0.194 | 0.144 | 0.150 | 0.180 |
| 24         | 0.192 | 0.307 | 0.182 | 0.312   | 0.217 | 0.224 | 0.182 | 0.256      | 0.179    | 0.229 | 0.241   | 0.169      | 0.272 | 0.205 | 0.221 | 0.227 |
| ห          | 0.268 | 0.407 | 0.254 | 0.422   | 0.354 | 0.282 | 0.251 | 0.361      | 0.250    | 0.312 | 0.302   | 0.244      | 0.328 | 0.255 | 0.311 | 0.291 |
| 8          | 0.284 | 0.512 | 0.304 | 0.539   | 0.493 | 0.318 | 0.325 | 0.451      | 0.311    | 0.377 | 0.348   | 0.260      | 0.343 | 0.289 | 0.386 | 0.329 |
| 27         | 0.301 | 0.481 | 0.290 | 0.514   | 0.486 | 0.313 | 0.313 | 0.454      | 0.305    | 0.360 | 0.357   | 0.286      | 0.323 | 0.291 | 0.384 | 0.343 |
| 38         | 0.234 | 0.355 | 0.227 | 0.421   | 0.356 | 0.267 | 0.242 | 0.373      | 0.247    | 0.280 | 0.307   | 0.214      | 0.318 | 0.234 | 0.296 | 0.294 |
| କ୍ଷ        | 0.198 | 0.256 | 0.163 | 0.312   | 0.196 | 0.200 | 0.190 | 0.294      | 0.172    | 0.221 | 0.265   | 0.136      | 0.247 | 0.172 | 0.198 | 0.223 |
| 30         | 0.089 | 0.196 | 0.115 | 0.240   | 0.105 | 0.146 | 0.107 | 0.169      | 0.112    | 0.149 | 0.190   | 0.082      | 0.152 | 0.123 | 0.122 | 0.150 |
| 31 .       | 0.078 | 0.102 | 0.081 | 0.152   | 0.070 | 0.087 | 0.076 | 0.097      | 0.069    | 0.088 | 0.121   | 0.059      | 0.102 | 0.015 | 0.084 | 0.092 |
|            |       |       |       |         |       |       |       |            |          |       | Ĭ       |            |       |       |       | 0000  |
| Avg Wall   | 0.345 | 0.462 | 0.277 | 0.477   | 0.598 | 0.369 | 0.324 | 0.414      | 0.286    | 0.377 | 0.376   | 0.251      | 0.389 | 0.315 | 0.361 | 0.389 |
| Top Row    | 0.520 | 0.618 | 0.372 | 0.625   | 0.907 | 0.559 | 0.485 | 0.584      | 0.408    | 0.547 | 0.496   | 0.343      | 0.568 | 0.481 | 0.518 | 0.581 |
| Mid Row    | 0.294 | 0.472 | 0.278 | 0.479   | 0.635 | 0.341 | 0.301 | 0.390      | 0.269    | 0.356 | 0.387   | 0.247      | 0.365 | 0.285 | 0.343 | 0.365 |
| Bot Row    | 0.190 | 0.297 | 0.181 | 0.328   | 0.250 | 0.210 | 0.189 | 0.270      | 0.184    | 0.230 | 0.244   | 0.162      | 0.237 | 0.183 | 0.224 | 0.225 |

TABLE 6. DISPLACEMENT DATA: PRODUCTION TESTS

|           |      |          |       |       |          | _          |       |      |        |      |       |             |        |      |                    |      |             |      |      |     |      | _         |       |       |       |       |      |       |         |          | Т     |           |       |       |       |       |       |       |      | -     | [    |            | 1     |
|-----------|------|----------|-------|-------|----------|------------|-------|------|--------|------|-------|-------------|--------|------|--------------------|------|-------------|------|------|-----|------|-----------|-------|-------|-------|-------|------|-------|---------|----------|-------|-----------|-------|-------|-------|-------|-------|-------|------|-------|------|------------|-------|
|           | 32   | 2041     | 1860  | 4776  | 10546    | 8          | 72    | 3    | 105    | 87   | 243   | 422         | 433    | 456  | 346                | 422  | 430         | 416  | 341  | 168 | 498  | 8.98      | 8.75  | 8.98  | 8.50  | 8.67  | 8.44 | 8.67  | 8.50    | 6.00     | 10.00 | 1773      | 1685  | 1641  | 2047  | 1712  | 1635  | 1737  | 2077 | 2976  | 1673 | 13         | 3.0   |
|           | 31   | 4158     | 3729  | FAIL  | 10640    | 8          | 127   | 161  | 92     | 340  | 202   | 389         | 370    | FAIL | 312                | 391  | 372         | 365  | 313  | 157 | 478  | 8.98      | 8.75  | 8.98  | 8.50  | 8.67  | 8.44 | 8.67  | 8.50    | 6.00     | 10.00 | 1924      | 1971  | FLM   | 2220  | 1848  | 1890  | 1980  | 2263 | 3185  | 1743 | E 2        | 2.75  |
|           | 30   | 5288     | 7422  | FAIL  | 1317/    | 196        | 144   | 182  | 104    | 245  | FAIL  | 359         | 350    | FAIL | 311                | 345  | 356         | 359  | 307  | 171 | FAIL | 8.98      | 8.75  | 8.98  | 8.50  | 8.67  | 8.44 | 8.67  | 8.50    | 6.00     | 10.00 | 2084      | 2084  | FAIL  | 2278  | 2095  | 1975  | 2013  | 2307 | 2924  | FAIL | 13         | 3.5   |
|           | 29   | 3589     | 3159  | 4445  | 131/7/   | 26         | ន     | 95   | 67     | 322  | 222   | 420         | 396    | 456  | 305                | 436  | 414         | 410  | 311  | 172 | 482  | 8.98      | 8.75  | 8.98  | 8.50  | 8.67  | 8.44 | 8.67  | 8.50    | 6.00     | 10.00 | 1782      | 1842  | 1641  | 2322  | 1657  | 1698  | 1763  | 2278 | 2907  | 1729 | 13         | 3.5   |
|           | 28   | 8107     | 9401  | 7860  | FAIL     | 103        | 124   | 171  | 146    | 257  | •     | 345         | 399    | 415  | FAIL               | 366  | 356         | 376  | 315  | 180 | •    | 8.98      | 8.75  | 8.98  | 8.50  | 8.67  | 8.44 | 8.67  | 8.50    | 6.00     | 10.00 | 2169      | 1828  | 1803  | FAIL  | 1974  | 1975  | 1922  | 2249 | 2778  | •    | •          |       |
|           | z    | 295      | 847   | 439   | FAIL     | 9          | 16    | 24   | 21     | 241  | •     | 787         | 999    | 684  | FAIL               | 922  | 772         | 660  | 607  | 267 |      | 10.45     | 10.25 | 10.45 | 10.00 | 10.14 | 9.94 | 10.14 | 10.00   | 6.00     | 10.00 | 1106      | 1283  | 1273  | FAIL  | 916   | 1073  | 1280  | FAIL | 1873  | •    | •          | •     |
|           | 26   | 3539     | 4554  | •     | FAIL     | 8          | 76    | 8    | 141    | 315  | •     | 436         | 364    | ,    | FAIL               | 429  | 413         | 422  | 365  | 203 | ۱    | 8.98      | 8.75  | 8.98  | 8.50  | 8.67  | 8.44 | 8.67  | 8.50    | 6.00     | 10.00 | 1716      | 2004  | •     | FAIL  | 1685  | 1703  | 1712  | 1941 | 2463  |      | 13         | 4     |
| ON TEST # | 32   | FAIL     | FAIL  | FAIL  | 6858     | FAIL       | FAIL  | FAIL | 135    | 369  | •     | FAIL        | 418    | 443  | 297                | FAIL | 389         | -426 | 295  | 157 | ,    | 8.98      | 8.75  | 8.98  | 8.50  | 8.67  | 8.44 | 8.67  | 8.50    | 6.00     | 10.00 | FAIL      | 1745  | 1689  | 2385  | FAIL  | 1808  | 1696  | 2401 | 3185  |      | 12.5       | 3.75  |
| PRODUCI   | 24   | FAIL     | FAIL  | FAIL  | 13016    | FAIL       | FAIL  | FAIL | 112    | 321  | ,     | 443         | 430    | 436  | 329                | 447  | 380         | 415  | 325  | 181 | •    | 8.98      | 8.75  | 8.98  | 8.50  | 8.67  | 8.44 | 8.67  | 8.50    | 6.00     | 10.00 | 1689      | 1696  | 1716  | 2153  | 1617  | 1850  | FAIL  | 2179 | 2762  |      | 12         | 3.25  |
| DATA FOR  | R    | AIL      | FAIL  | FAIL  | 5938     | FAIL       | FAIL  | FAIL | 127    | 302  | •     | 416         | 399    | 424  | 338                | 384  | 376         | 398  | 336  | 186 |      | 8.98      | 8.75  | 8.98  | 8.50  | 8.67  | 8.44 | 8.67  | 8.50    | 6.00     | 10.00 | 66/1      | 1828  | 1765  | 2096  | 1882  | 1870  | FAIL  | 2108 | 2688  |      | 12.5       | 3.25  |
| GAGE      | 77   | 3832     | 4687  | 6177  | FAIL     | 117        | 124   | FAIL | 141    | 367  | •     | 457         | 425    | 417  | FAIL               | 459  | 422         | FAIL | 323  | 187 |      | 8.98      | 8.75  | 8.98  | 8.50  | 8.67  | 8.44 | 8.67  | 8.50    | 6.00     | 10.00 | 1637      | 1716  | 1794  | FAIL  | 1574  | 1666  | FAIL  | 2193 | 2674  |      | 13         | 3.5   |
|           | 21   | 3228     | INL   | 5544  | AIL.     | 383        | 408   | 264  | 116    | 240  | 153   | 294         | BAIL   | 313  | FAIL               | 296  | 288         | 288  | 330  | 222 | 444  | 7.04      | 6.75  | 7.04  | 8.50  | 6.74  | 6.44 | 6.74  | 8.50    | 6.50     | 10.00 | 1996      | FAIL  | 1875  | FAIL  | 1898  | 1863  | 1951  | 2146 | 2440  | 1877 | 13         | 3.5   |
| -         | ន    | 382 1    | H H   | 506 1 | 905<br>F | 11         | 17    | 12   | 15     | 8    | AIL   | 842         | 749 1  | 665  | 1254               | 1383 | 1282        | 1210 | 1088 | 559 | AIL  | 8.98      | 8.75  | 8.98  | 8.50  | 8.67  | 8.44 | 8.67  | 8.50    | 6.00     | 10.00 | 889       | 974   | 1125  | 565   | 523   | 548   | 597   | FAIL | 894   | •    | 13.5 -     | 3.25  |
|           | 61   | 292      | 195   | 381   | 649 1    | 49         | 62    | 13   | 29     | 16   | [52 F | 157         | 157    | 153  | 319                | 161  | <b>#</b> 37 | 452  | 319  | 177 | 418  | 86        | 75    | 86    | 20    | 67    | 3.44 | 3.67  | 3.50    | 2.00     | 0.00  | 637       | 1596  | (652  | 220   | 568   | 609   | 1599  | 2220 | 2825  | 1994 | 13 ·       |       |
|           |      | 35 4     | 344 6 | 126 7 | 523 15   | 8          | 94    | 22   | 32     |      | 4     | 44          | 88     | 81   | 82                 | 35   | 92          | 575  | 681  | 246 | 619  | 86        | 22    |       | 20    | 67    | 44   | · 67  | ~<br>20 | 00       | 0.00  | 162       | 241   | 288   | 470   | 138   | 188   | 257   | 449  | 033   | 346  | 14         |       |
|           | 7    | 31 25    | 26 46 | 05 41 | 196 St   | 61         | 8     | 96   | 21     | 36 1 | 94    | 22 6        | 14 5   | 18 5 | 05 4               | 22   | 05          | 8    | 10   |     | 10   | 86        | 75 8  | 86    | 20    | 67 8  | 44 8 | 67 8  | 50 8    | 90       | 00.0  | 73 1      | 762 1 | 1 06/ | 322 1 | 712 1 | 736 1 | 721 1 | 353  | 106   | 033  | 13         |       |
| -         | E E  | 57       | 62    |       | 131      | -<br>-     |       |      | ш<br>— |      |       | 4           | 4      | 4    | <del>г</del> о<br> | 4    | 4           | 4    |      |     |      |           | 5 oc  |       |       |       |      |       | ∞<br>   | <u>و</u> | 10    |           |       |       | 5     |       |       |       |      | ۳<br> | -    | (ui)       | (in)  |
| GAG       | NUMB | A1       | A2    | A3    | A4       | Id b       | P2    | B    | P4     | P5   | 9d    | VI          | A2     | A3   | A4                 | Pi   | P2          | P3   | P4   | P5  | 9d   | V         | A2    | A3    | A4    | Id    | P2   | a     | P4      | PS       | P6    | A1        | A2    | A3    | A4    | PI    | P2    | 3     | P4   | P5    | P6   | n. Dia. (  | Denth |
|           |      | Pk Acel. | (g)   | ò     | 4        | Pk Pressun | (bsi) | ,    |        |      |       | Arrival Tim | (usec) |      |                    |      |             |      |      |     |      | Stand off | (in)  | i)    |       |       |      |       |         |          |       | Wave Spee | (tps) | ;     |       |       |       |       |      |       |      | Crater Din |       |
|           |      | L        |       |       |          |            |       |      | _      |      |       |             |        |      |                    |      |             |      |      |     |      |           |       |       |       |       |      |       | -       | -        |       |           |       |       |       |       |       |       |      |       |      |            |       |

TABLE 7. GAGE DATA: PRODUCTION TESTS

# 6.2.2 Effects of Reinforcement Length and Spacing

In the design of a reinforced soil wall for blast loading, a reasonable hypothesis is that wall behavior, measured mainly by displacement, will improve with increasing length and/or decreasing spacing of soil reinforcement. To determine how sensitive wall behavior is to total reinforcement frictional area, tests 22, 23, 24 and 28 were conducted. In these tests the total reinforcement frictional area varied from -50 percent to +150 percent of the baseline area. This was accomplished by changing the spacing of the reinforcing strips in tests 23 and 24 (3 strips per panel and 1 strip per panel, respectively) and changing the length of the reinforcement in tests 22 and 28 (4.2 inches and 15 inches, respectively).

The average total wall and row displacements are summarized in Table 8. The data are also presented in Figures 17 and 18, where they are compared to the 95 percent confidence range obtained from the reliability tests. When examining these data it should be noted that test 24 (one reinforcement layer per panel) represents an extreme minimum amount of reinforcement needed for static stability. This wall design does not satisfy standard static design criteria and would not, therefore, be used in any field application. Despite this, the wall behaved extremely well under blast loading. While the displacements exceeded the mean plus 2 standard deviation criterion, especially for the middle and lower rows, the wall was not breached and the wall remained stable after the dynamic loading.

# TABLE 8.SUMMARY OF AVERAGE TOTAL WALL AND AVERAGE ROWDISPLACEMENTS: VARIABLE REINFORCEMENT SURFACE AREA

| Test<br># | Change in<br>Reinforcement<br>Surface Area<br>(%) | Average<br>Total Wall<br>Displacement<br>(in) | Average<br>Top Row<br>Displacement<br>(in) | Average<br>Middle Row<br>Displacement<br>(in) | Average<br>Bottom Row<br>Displacement<br>(in) |
|-----------|---|---|--|---|---|
| 24        | -50   | 0.414   | 0.584                                      | 0.390   | 0.270   |
| 22        | -30   | 0.366   | 0.559                                      | 0.331   | 0.210   |
| 7-16      | 0 (Baseline)                                      | 0.324   | 0.494                                      | 0.296   | 0.184   |
| 23        | +50   | 0.324   | 0.485                                      | 0.301   | 0.189   |
| 28        | +150  | 0.251   | 0.343                                      | 0.247   | 0.162   |





In the range of -30 percent to +50 percent of baseline total reinforcement frictional area, very little difference in wall displacement occurred. In fact, there is virtually no difference between the tests with two layers of reinforcement per panel (baseline) and 3 layers per panel (test 23). When the total reinforcement area is increased to 150 percent of baseline (test 28) the displacement of the upper row of panels is affected significantly; however, the average displacement of the middle and lower rows was only slightly lower than the baseline values, and well within the range for random variation.

It appears from these tests, shown in Figures 17 and 18, that the total frictional area of reinforcement has minimal influence on wall displacement. Only very long reinforcement lengths reduced displacement in the top row of panels and only very short reinforcement lengths increased displacement in the middle and bottom rows of panels. Based on the fact that a wall breach did not occur in the underdesigned test 24, standard static design criteria for designing soil reinforcement appear to be satisfactory for walls built to resist blast loading.

No interface pressure gage or accelerometer data were obtained for tests 23 and 24 due to a malfunction in the data acquisition system. Based on the data obtained from tests 22 and 28, it does not appear that interface pressures or accelerations are affected significantly by reinforcement length or reinforcement frictional area.

# 6.2.3 Effects of Facing Panel Geometry

Three tests were conducted in which the model facing panel geometry was varied from the baseline panel geometry of 2-inches long by 2-inches high (1 to 1 aspect ratio). Test 17 was conducted with 4-inch long by 2-inch high facing panels (2 to 1 aspect ratio), test 30 was conducted with 4-inch long by 1-inch high facing panels (4 to 1 aspect ratio), and test 31 was conducted with 2-inch long by 1-inch high facing panels (2 to 1 aspect ratio). With the exception of test 31, the results indicated there was no significant change in panel displacement from the baseline tests. This is shown in Figure 19. It was noted that when measuring panel displacements for these tests, the same procedure was followed as for the 2-inch long by 2-inch wide panels. To obtain displacement data that could be directly compared to the baseline panel displacements, the actual panel displacements were averaged as necessary to provide displacement data at the same locations as used in the reliability tests. The average displacements for test 31 were larger along the middle and bottom rows of panels, becoming significantly larger at the center of the middle and bottom rows.



To maintain the same reinforcement tensile area as in the baseline tests, the facing panels for tests 30 and 31 each had only one level of geogrid connected at the center of the panel (i.e., for test 30, two 2-inch wide reinforcing strips were epoxyed adjacent to each other along the horizontal centerline of the 4 inch by 1 inch panel; for test 31, one 2-inch wide strip was epoxyed along the horizontal centerline of the 2 inch by 1 inch panel). A connection of this type reduced the panel potential resisting moment from that of the baseline, where two geogrid strips per panel formed a moment couple. The fact that displacements were not reduced in tests 30 and 31, therefore, indicated that a reduction in the capability of the facing panels to resist rotation out of plane will not significantly reduce wall displacement.

All peak pressures and accelerations measured in tests 17, 30 and 31 were within the range of the reliability tests, indicating that panel geometry had no effect on peak pressures or accelerations.

Calculated wave speeds for all gages of test 17 were within the range of the reliability tests. For tests 30 and 31, wave speeds were within the range of the reliability tests for the free-field gages, but were significantly higher when calculated from the panel gages. Wave speeds calculated from the panel gages of tests 30 and 31 (P1, P2, P3, A1, and A2 [A3 failed during testing]) were greater than the mean plus two standard deviations of the reliability tests by 9 to 19 percent for P1, P2, P3, and 5 to 12 percent for A1 and A2 (A3 failed). The peak pressure at the bucket wall (P6) for test 32 was significantly lower than the mean minus two standard deviations of the reliability tests by 7 percent. The reasons for these wave velocity effects are unclear, especially since the same phenomenon did not occur in test 17.

# 6.2.4 Effects of Soil Density and Type

Tests 18, 20, 26 and 27 were used to evaluate the effects of soil density and type. Including the baseline tests, three densities of Tyndall Beach sand (89, 95 and 103 pcf) were tested. These tests cover nearly the full range from minimum to maximum relative density for this soil. A dry density as high as 105 pcf is obtainable by pluviation; however, 103 pcf is approximately the upper limit achievable in the field. A second sand, obtained from the Sky X test site at Tyndall AFB (described in Section III), was used to investigate the sensitivity of wall response to small changes in soil composition. These tests also contribute to our understanding of the effects of soil density.

#### 6.2.4.1 Effects of Soil Density

The average of all wall panel residual displacements for tests 18 (89 pcf) and 26 (95 pcf) are 0.462 inches and 0.377 inches, respectively. This compares to a mean displacement for the baseline test of 0.274 inches and a mean plus two standard deviations of 0.374 inches. The effect of soil density on wall displacement is shown graphically in Figure 20. The displacement profile for test 18 (89 pcf) falls completely outside the 95 percent confidence interval for the baseline test and test 26 (95 pcf) falls almost exactly on the mean plus two standard deviation line. When the average panel residual displacements of tests 18 and 26 are compared to the mean of the reliability tests, as shown in Figure 21, it is clear that, as soil density increases, displacements of all 31 panels decrease. These results clearly show that soil density is a significant parameter affecting wall displacement.

The peak panel pressures for tests 18 and 26 are presented in Table 7. The average pressures on the wall are 85 and 79 psi, respectively, compared to a mean of 160 psi for the baseline tests. Because of the large variability in the pressure data, these results do not fall outside the 95 percent confidence interval determined in the reliability tests; however, they are approximately half the baseline mean. These results suggest that as soil density increases peak pressure on the wall panels will increase, although panel displacement will decrease.

The peak panel accelerations for tests 18 and 26 are presented in Table 7. Like the pressure data, panel accelerations for both walls are considerably below the mean of the baseline test, although they are higher than the mean minus two standard deviations. Two accelerometers failed during test 26, limiting the comparison between the 89 and 95 pcf tests.

The wave speed data for tests 18 and 26 are presented in Table 7. As expected, wave speeds measured in test 18 are significantly slower than those measured in the baseline tests, reflecting the difference between a sand compacted near its minimum dry density to the same compacted near its maximum dry density. The results from test 26 indicate the measured wave speeds are generally slightly above the mean wave speeds measured in the baseline tests. Considering the difference in dry density (95 pcf from test 26, 103 pcf for the baseline test series), the wave speeds are higher than expected. Without further testing it is not possible to determine if this unexpected result is due to random variation, or has some other explanation.





# 6.2.4.2 Effects of Soil Type

Tests on Sky X sand (20 and 27) strongly support the results of the Tyndall Beach sand density tests (18 and 26). As shown in Table 6, the average wall displacement for Sky X sand at 90 pcf is almost exactly the same as that for Tyndall Beach sand at 89 pcf (0.477 vs. 0.462). The average row displacements are also nearly identical. Figure 22 presents this comparison graphically.

The comparison between test 27 (moist Sky X sand at a dry density of 98 pcf) and test 26 (Tyndall Beach sand at a dry density of 95 pcf) is shown in Figure 23. The comparison between these two tests is not straightforward because there is a difference in both water content and dry density (test 27 was designed to model a full-scale test in progress). Therefore, the similarity in residual displacements cannot necessarily be attributed to the dry density alone. Additional tests on moist Tyndall Beach sand would be required to determine the effects of moisture.

In Table 7, there is a striking difference in peak pressures measured in the two Sky X tests, compared to those from the tests in Tyndall Beach sand. The peak interface pressures in the Sky X sand are all below approximately 25 psi. This is much lower than the pressures recorded in even the low-density Tyndall Beach sand (test 18). The difference is not quite so dramatic when comparing the free-field pressures; however, three of the four gages in the Sky X tests recorded peak pressures much lower than those recorded in the low-density Tyndall Beach sand. At this time, the reasons for this very low pressure in Sky X sand are not known. The pressures, however, do compare favorably with pressures measured in the full-scale tests conducted at Tyndall AFB. The peak pressures measured on the top center, middle center, and bottom center panels for the full-scale test were 16, 17.5, 16 psi, respectively. The peak pressures measured on the top center, middle center, and bottom center panels for test 27 were 6, 16, and 24 psi, respectively.

The accelerations measured in test 27, shown in Table 7, are also much lower than those measured in any of the Tyndall Beach sand tests. As with the pressure data, it is not clear why such a large difference should occur in two sands which are, by standard measurements, nearly identical. It is possible that the presence of 2 percent fines in the Sky X sand is responsible, although this is not considered probable. A second difference between the two sands can be observed under a scanning electron microscope (SEM). The Sky X sand particles have much rougher surfaces, caused partially by the adherence of a nonquartz material.



Figure 22: Average Panel Displacement: Soil Type Varied



Figure 23. Average Panel Displacement: Soil Desnity and Water Content Varied



Wave speeds measured in the Sky X tests are presented in Table 7. As with pressure and acceleration measurements, Sky X test 27 wave speeds are significantly lower than Tyndall Beach sand results at approximately the same dry density. Wave speeds as low as 523 fps were measured in the low-density Sky X test, compared to a minimum speed of 1138 fps measured in the lowest-density Tyndall Beach sand test. The wave speeds measured using the soil-interface pressure gages are almost half that measured using panel accelerometer data. Further analysis of the acceleration data is necessary to resolve this discrepancy, and should also be included in follow-up work.

#### 6.2.5 Effects of Overall Model Geometry

Three tests were conducted in which changes were made to the overall geometry of the system. The model for test 19 was constructed with a roof structure above it, as well as additional soil overburden. The model for test 21 was constructed with the detonator standoff at 6.5 inches behind the wall. The model for test 25 was constructed with a partially sloped backfill surface. The effects of these model variations on wall response is discussed below.

# 6.2.5.1 Effects of Roof Structure

The model roof was designed as a simply supported, one-way slab (Figure 24). One-half of the slab weight was supported by the reinforced soil wall, and the other half by a 1inch angle iron bolted to the sides of the sample bucket, so that the span length from reinforced soil wall to angle iron was 1 inch. The mass of the model roof slab was intended to simulate that of a prototype reinforced concrete roof slab with a span length of 20 feet, width of 50 feet, thickness of 1 foot, and 2.5 feet of soil (at 103 pcf) above the roof. The calculated model roof mass simulating this loading was 6.52 kilograms (14.4 pounds). The model roof consisted of a steel bar 19.75 inches long by 1 inch wide by 2.56 inches thick. The mass of the bar was slightly less than the required mass, and aluminum shims were epoxyed to the bar to increase its mass appropriately. The bar was set in place between the top of the completed reinforced soil wall and angle iron as shown in Figure 24. One inch of soil was pluviated behind and in front of the steel bar. The effect of the roof structure on the wall response is discussed below.



\* MODEL ROOF SLAB MASS IS EQUAL TO MASS OF ROOF SLAB PLUS MASS OF 2.5 FOOT-THICK SOIL OVERBURDEN. \*\* ANGLE IRON SUPPORT IS BOLTED TO THE SIDES OF THE SAMPLE CONTAINMENT BUCKET.



Figure 24. Roof Structure Over Reinforced Soil Wall (Simulated and Actual)
Figure 25 presents the average panel residual displacements for test 19. When compared to the baseline residual displacement data from the reliability test series it is apparent that the residual displacements of the middle and bottom rows of panels were not affected by the presence of the roof structure, and only the top row of panels showed significantly less residual displacement.

Peak pressures on the three central facing panels were 149, 162, and 123 psi at the top, middle and bottom facing panels, respectively. The peak pressure at the top panel was similar to those of the reliability tests, and did not appear to be influenced by the presence of the roof structure.

Peak accelerations of the three central facing panels were 4292, 6195, and 7381 g, for the top, middle and bottom facing panels, respectively. The peak acceleration at the top panel was similar to those of the reliability tests, and did not appear to be influenced by the presence of the roof structure.

Wave velocities calculated from all gages in test 19 were within the range of the reliability tests. Wave speeds calculated from all gages except A4 were slightly lower than the mean wave speeds calculated for the reliability tests. The wave speed calculated from A4 was slightly above the mean for the reliability tests. Slightly higher speeds were anticipated, since the addition of a roof structure and overburden increased the confining pressure in the backfill soil.

### 6.2.5.2. Effects of Blast Location

Test 21 was conducted with the detonator located 6.5 inches behind the wall facing panels. The reduced standoff distance resulted in greater average panel displacements than those of the baseline tests. For all except seven facing panels (side panels 9, 11, 20, 21, 22, 30, and 31) average panel residual displacements for test 21 were larger than the mean of the average panel residual displacements of the reliability tests. All central facing panels for test 21 (i.e., panels 4, through 8, 14 through 18, and 25 through 29) showed a statistically significant increase in residual displacement over those of the reliability tests (see Figure 26). The wall was breached at panels 5, 6, 7, 15, and 16. The fact that average panel residual displacements of the side facing panels mentioned above were not larger than the mean for the reliability tests is not







significant. Although the detonator was closer to the wall for this test than for the reliability tests, the amplitude of the wave may have decayed sufficiently to cause no significant change in residual displacement over those in the reliability tests at these locations. Also, facing panels near the sample bucket sides are always influenced by boundary effects, specifically by lateral restraint from the sample bucket walls. The amount of lateral restraint varied slightly from test to test, depending on the overall tightness of the constructed wall and the amount of putty that was used to seal the end panels.

Peak pressures on the center facing panels in test 21 were significantly higher than those of the reliability tests. Peak pressures at the facing panels were 190 percent to 250 percent larger than the mean for the reliability tests. Peak free-field pressure measured at P4, P5, and P6 (located at 8.5, 6.5, and 10.0 inches from the detonator, respectively) showed no significant deviation from the free-field pressures recorded at these distances in the reliability tests.

Peak panel accelerations on the top center and bottom center facing panels (A1 and A3, respectively) in test 21 were both larger than those of the reliability tests by several thousand g. However, due to the large variation in peak accelerations measured in the reliability tests, only the peak panel acceleration at A1 was significantly larger than the reliability tests. Accelerometers A2 and A4 failed during test 21, and comparisons to the reliability tests can not be made.

Wave speeds calculated from the panel gages (P1, P2, P3, A1, A2, and A3) in test 21 were significantly higher than the mean of those calculated from the same gages in the reliability tests. Waves speeds calculated from the free-field gage P4 and soil-interface gage on the sample bucket wall (P6) were close to those for the reliability tests. The wave speed calculated from gage P5 cannot be directly compared to that of the reliability tests because it was located 6.5 inches from the detonator in test 21. However, the wave speed for this gage was slightly lower in test 21 than the mean for the reliability tests, which further indicates that wave speed decreases with increasing distance from the detonator.

## 6.2.5.3. Effects of Slope

Test 25 was constructed with the backfill surface partially sloped away from the wall. The slope was constructed to reduce the confinement of the blast (i.e., coupling factor) and





the amount of explosive energy exiting the system. The model was constructed in the same manner as for all other tests. After pluviation of the last lift of soil, the slope was constructed by pushing a thin aluminum plate with a sharpened edge into the backfill at approximately 22° to horizontal, sloping away from the model wall. The soil above the plate was then vacuumed out of the bucket. The slope crest was 1.5 inches behind the location of the detonator (see Figure 27).

Like the roof structure, the presence of the backfill slope reduced the residual displacements of the top row of panels only. The residual displacements of the middle and bottom rows of facing panels were statistically unchanged from those of the reliability tests. This is shown graphically in Figure 25. It is possible that significant reduction in residual displacement occurred for the top row only because the backfill slope height was 2.25 inches, extending only one quarter inch into the zone of the second row of panels. If it had been possible to extend the slope to meet grade at the same elevation as the base of the wall, as would be the case in a real reinforced soil structure, significantly reduced panel residual displacements might have occurred in the middle and bottom rows also. Space limitations prevented such a backfill slope in the centrifuge model.

Peak panel pressures (P1, P2, and P3) could not be measured in test 25 due to a malfunction in the data acquisition system. However, free-field pressures (P4, and P5) showed no statistically significant difference from those at the reliability tests.

Peak panel accelerations (A1, A2, and A3) also could not be measured in test 25 due to the malfunction in the data acquisition system. However, the free-field acceleration measurement (A4) for test 25 was significantly less than that of the reliability tests by approximately 3000 g. This suggests that peak free-field acceleration may be affected by the presence of the backfill slope while peak free-field pressures may not.

Calculated wave speeds for all gages in test 25 fell within the range of those in the reliability tests, indicating that the presence of the backfill slope had no effect on wave speed.



Figure 27. Soil Backfill with Slope

# 6.2.6 Effects of Reinforcement Strength

Two tests were conducted in which the overall strength of the reinforcement material was qualitatively altered. For test 29, seventy 1/4-inch diameter holes were punched in each reinforcing strip. The holes were punched in a regular pattern to equally reduce the tensile strength of each strip. For test 32, one continuous piece of reinforcing material (20 inches wide by 6 inches long) was used at each reinforcement level. The overall frictional area of reinforcement was conserved (i.e., the baseline reinforcement consisted of ten 2-inch wide strips per reinforcing level). The continuous reinforcing sheet added shear strength to the reinforcing between adjacent panels and possibly distributed the blast loading more uniformly throughout the length of the wall. The results of these two tests are discussed below.

6.2.6.1 Effects of Reduced Tensile Strength

The average panel residual displacements for test 29 are presented in Table 6, and are shown graphically in Figure 28. All centrally located panels (i.e., panels 6, 15, 16, 26, and 27) exhibited residual displacements close to the mean plus two standard deviations of those at

the reliability tests, and all remaining panels displaced significantly more than the mean plus two standard deviations of the reliability tests. All panels displaced more in test 29 than the mean of the reliability tests. This implies statistical significance, because if the measured displacements were merely a result of random variation, it would be expected that some points fall above the mean and some below. The average row displacements for test 29 were also statistically larger than for the reliability tests. Although panel displacements were significantly large in test 29, they were not as large as those measured in test 18 (low-density Tyndall Beach sand). The actual reduction in tensile strength of the reinforcement strips for test 29 could not be quantified, but based on the number of holes were punched into each strip, it is reasonable to assume that the strength was severely reduced. Based on this assumption, it appears that wall response is governed more by soil density then by reinforcement strength. This observation is based on very limited data though, and additional testing should be conducted to verify it.

Peak accelerations and peak pressures measured in test 29 were close to those of the reliability tests, except for the pressure measured at soil interface gage P1 (on top center panel), which was slightly low, and soil-interface gage P6 (on side bucket wall), which was slightly high.

All wave speeds measured in test 29 were within the range of random variation when compared to the reliability tests, except for the wave speed measured to soil-interface gage P6, which was significantly low.

#### 6.2.6.2 Effects of Reinforcement Shear Strength Between Panels

The average panel residual displacements from test 32 are presented in Table 6 and shown graphically in Figure 28. These data show that side panels displaced significantly for all three rows of panels. This was expected, since the continuous sheet of reinforcement probably distributed the dynamic loading more evenly throughout the length of the wall. However, if more uniform load distribution results in larger residual displacements at the side panels, it is reasonable to expect residual displacement at the center panels to be less. This was not the case. The four centermost panels for all top, middle, and bottom rows (with the exception of Panel 6) displaced more than the mean of the reliability tests (but within the range of random variation). Panel 6 displaced less than the mean of the reliability tests, (but within the range of random variation). The average wall residual displacement and average residual



Figure 28. Average Panel Displacement: Reinforcement Properties Varied

displacements for all rows were all significantly larger than for the reliability tests. These data indicate that the continuous reinforcement may significantly increase residual displacements at the sides of the reinforced soil wall, but may not decrease residual displacements at the center of the wall.

All peak accelerations and peak pressures in test 32, except the peak pressure measured at gage P6, were below the mean of the reliability tests. Peak accelerations measured at accelerometers A1 and A2 (top and middle center panels) were significantly lower than those in the reliability tests. The peak pressure measured at soil interface gage P6 was significantly higher than that in the reliability tests.

Wave speeds calculated for test 32 were close to those of the reliability tests except for the wave speed calculated from soil-interface gage P6, which was significantly lower than for the reliability tests. Wave speeds calculated from accelerometers A1 through A4 and pressure gages P1 through P5 were normally distributed, with some wave speeds being slightly above the mean and some being slightly below the mean for the reliability tests.

# SECTION 7

# SUMMARY AND CONCLUSIONS

# 7.1 SUMMARY

Thirty-one 1:30 scale reinforced soil wall models were subjected to blast loading in a geotechnical centrifuge. Average wall panel residual displacements, peak pressures, peak accelerations and wave speeds were measured. The purpose of this study was twofold: (i) to investigate the ability of the geotechnical centrifuge to reproduce similar results for nominally identical models, and (ii) to conduct a parametric study to determine which individual model wall parameters significantly affects the overall wall response to blast loading. The test program consisted of the following:

- Five preliminary tests to develop the model construction technique and to evaluate the performance of the blast simulator.
- Ten reliability tests (i.e., ten models with nominally identical parameters) to determine statistical limits of random variation of test results.
- Sixteen production tests to investigate how individual test parameters influence overall wall response. The following test parameters were investigated: (i) friction area of reinforcement, (ii) facing panel geometry, (iii) soil density and type, (iv) overall model geometry, and (v) reinforcement strength.

Measured pressures and accelerations from the preliminary tests were compared to those predicted from the computer program CONWEP. The collected data generally fell within 50 percent of the predictions, which is considered very good for small or full-scale modeling. Qualitative comparisons of wall residual displacement showed good agreement with residual displacements obtained in the Phase I testing program (Reference 1) and in full scale testing (Reference 5).

The results of the reliability test series indicated that facing panel residual displacements and backfill wave velocities measured at the facing panels were extremely reproducible in the centrifuge. The results of a statistical analysis showed that the coefficient of variation (mean divided by standard deviation) ranged from 6 to 16 percent for average facing panel residual displacements and 3 to 5 percent for measured wave velocities. The small variation in wave velocities is an indication of uniform soil density throughout the model. Reproducibility of instrumentation data was slightly less successful. The coefficient of variation for measured pressures ranged from 14 to 40 percent. The soil-interface pressure gage mounted to the side of the sample preparation bucket was most reliable (14 percent), followed by the free-field pressure gages (16 to 20 percent) and the soil-interface pressure gages mounted to the wall facing panels (26 to 40 percent). The coefficient of variation for measured accelerations ranged from 17 to 36 percent. The free-field accelerometer was most reliable (17 percent), followed by the soil-interface accelerometers mounted to the wall facing panels (23 - 36 percent). A large variation in pressures and accelerations was anticipated due to the sensitivity of the gages. Similar results were obtained in the Phase I (Reference 1) study and in full-scale testing (Reference 5).

The results from the reliability test series served as a baseline to which the results of the production test series were compared. For example, if the wall residual displacements due to variation of a given model parameter fell within the mean plus or minus two standard deviations of the reliability test residual displacements, there is a 95 percent degree of confidence that the results were due to random variation and not to the varied parameter. Wall panel residual displacement was the main focus of the production test series, since success or failure of a reinforced soil wall is determined by its geometry after the explosive event. Pressures, accelerations and wave speeds were also collected to investigate their correlations with wall response.

In four production tests, the friction area of reinforcement was varied from -50 percent to +150 percent of the baseline total reinforcement frictional area. This was achieved by lengthening and shortening the reinforcement strips, and by increasing and reducing the number of reinforcing layers in the model. For two of the four tests, panel residual displacements fell within the range of random variation of results. The third test, in which very long reinforcing was used, showed significant reduction in panel residual displacement for the top row of panels only, the residual displacements of the middle and bottom rows of panels falling within the range of random variation. The fourth test, which had only one reinforcing strip per panel, showed a significant increase in residual displacement, but the wall did not breach. This was an interesting occurrence since the amount of reinforcing used in this test was less than the minimum required

for static stability. Therefore, provided the minimum design standards for static stability are met, the area of total reinforcement did not appear to significantly affect the wall response. No significant change in pressure, acceleration or wave speed was noted.

¥

Three tests were conducted in which facing panel geometry was altered. Panel dimensions in these tests were: 4-inch long by 2-inch high, 4-inch long by 1-inch high, and 2-inch long by 1-inch high. The reliability test series was conducted with 2-inch long by 2-inch high panels. With the exception of the 2-inch by 1-inch panels, panel geometry did not significantly affect wall response. Panel residual displacements were increased significantly at the center of the middle and bottom rows of panels when 2-inch long by 1-inch high panels were used. No significant change in pressure, acceleration or wave speed was noted.

Two tests were conducted in which soil density was varied. One test had a soil density of 89 pcf, and the other 95 pcf. The soil density for the reliability test series was 103 pcf. The results of these tests indicated that soil density is the most significant parameter affecting wall response. Panel residual displacements fell almost exactly on the upper 95 percent confidence line for the 95 pcf soil, and fell entirely above this range for the 89 pcf soil. Peak pressures and accelerations were considerably lower than the baseline mean, but still higher than the mean minus two standard deviations of the reliability test series. For the 89 pcf test wave speeds were significantly slower than the those measured in the baseline tests. For the 95 pcf soil, wave speeds were not significantly changed.

One test was conducted in which soil type was altered. Sky X sand, which was the soil being used in the full-scale testing at Tyndall AFB, was used instead of Tyndall Beach sand. The wall residual displacements for this test were nearly identical to those measured in the baseline tests; however, measured pressures and accelerations were lower than those measured in the baseline tests by almost an order of magnitude. Measured wave speeds were also significantly lower than those measured in the baseline tests. The grain size distribution curves of these two soils are almost identical, but the Sky X sand contains approximately 2 percent fines where as the Tyndall Beach sand contains no fines. Also, the coloring of the Sky X sand suggests the presence of something other than silica. These test results show that small differences in soil properties can significantly affect pressure, acceleration, and wave speed, but not necessarily wall residual displacement. Further testing with SKY X sand and other soils is necessary to confirm this.

Three tests were conducted in which the overall model geometry was altered. One test included a roof structure above the wall, one test contained a slope in the backfill behind the wall to aid in dissipating explosive energy, and one test was conducted with a 6.5 inch standoff. Both the roof structure and the backfill slope significantly reduced residual displacements in the top row of panels only. No significant change was noted in pressure, acceleration, or wave speed. As expected, reducing the standoff distance from 8.5 inches to 6.5 inches (a difference of 5 feet in prototype terms) significantly increased panel residual displacement. The wall was breached at five panel locations. Pressures on the wall panels were significantly increased, as were backfill wave speeds measured to the panel gages. Accelerations of the panels were much higher than the baseline mean but due to the large variation in peak accelerations, and wave speeds measured by the free field gages, which had the same standoff distances as in the reliability tests, showed no significant change.

Two tests were conducted in which reinforcement tensile strength was qualitatively altered. One test contained reinforcing strips which had holes punched in them, reducing the material tensile strength. One test was conducted with continuous sheets of reinforcing material as opposed to individual strips, introducing continuous tensile stress distribution in the reinforcement and shear strength between adjacent facing panels. The results of both tests showed significant residual displacement at the sides of the wall, while residual displacements at the center of the wall were within the range of random variation. Most pressures and accelerations were within the range of random variation, with a few gages yielding data that were slightly higher or lower than the mean plus or minus two standard deviations of the reliability test series. With the exception of data collected at one gage, the calculated wave speeds for both tests showed no significant change.

## 7.2 CONCLUSIONS

3

Based on the results of the Phase 2 test program, the following conclusions were drawn and are briefly summarized below.

• Wall residual displacements and wave velocities are very reproducible in the geotechnical centrifuge, while pressures and accelerations are not as reproducible.

- Soil density was the most significant factor influencing wall response. As soil density increased, wall displacements decreased.
- Two soil types with only slight property differences can produce different results. Although wall residual displacements were similar, peak pressures and accelerations measured in the Sky X sand were significantly lower than those measured in the Tyndall Beach sand at similar densities.
- Reducing reinforcement tensile strength did significantly increase wall residual displacement at the sides of the wall, but not as much as would probably be expected for a large reduction in reinforcement strength.
- Using one continuous sheet of soil reinforcement, as opposed to several strips, significantly increases wall residual displacements at the sides of the walls, but did not reduced them at the wall center.
- Reducing standoff distance by 2 inches (5 feet for prototype) significantly increases wall residual displacements, peak pressures, peak accelerations, and wave speeds.
- Facing panel geometry does not significantly affect wall response.
- The amount of reinforcing used in the wall does not significantly affect wall response (provided the minimum amount of soil reinforcement was used to maintain static stability).
- The roof structure significantly reduces panel residual displacements in the top row of panels only.
- The berm significantly reduces wall residual displacements in the top row of panels only. Smaller panel residual displacements might have been experienced in the middle and bottom rows of panels if the backfill slope had been extended below the top row of panels.

£

## **SECTION 8**

## RECOMMENDATIONS

Results of the geotechnical centrifuge modeling study have provided valuable insight into the behavior of reinforced soil structures exposed to blast loadings. Specific parameters can be qualitatively evaluated in comparison to limits of random variation established in the reliability study. The following recommendations are made:

- Further geotechnical centrifuge modeling and SEM analyses should be conducted on the Sky X sand to determine why measured peak pressures, accelerations, and wave speeds are small compared to those measured in the Tyndall Beach sand.
- Reliability-type test series should be conducted for each of several soil densities (covering the range of possible densities for Tyndall Beach sand) to quantify the effects of soil density on wall response for each density. The results should be studied to determine whether a mathematical or empirical relationship exists between soil density and wall response. If such a relationship is identified, similar testing programs should be conducted for various soil types (i.e., sand, silty sand, silt, silty clay, clay) and any corresponding mathematical or empirical relationships between soil density and wall response for each soil type should be identified. Finally, all results should be studied to determine whether relationships affecting wall response exist between soil types. This extensive study may ultimately lead to the development of a general equation or set of equations that could be used to predict wall response given the soil composition and density.
- Geotechnical centrifuge testing of a variety of modern miniature pressure transducers and accelerometers should be conducted to identify whether the large variation in test results is a function of gage quality, or to gage sensitivity to small, unavoidable

differences between test models.

- Geotechnical centrifuge tests should be conducted in a larger sample bucket to reduce boundary effects from nearby rigid sample bucket walls.
- Further testing should be conducted to investigate the effects of reinforcement strength on wall response.

#### **SECTION 9**

#### REFERENCES

- Bachus, R. C., et al., <u>Dynamic Response of Reinforced Soil Systems</u>, Vol 1 & 2, ESL-TR-92-47, Air Force Civil Engineering Support Agency, Tyndall Air Force Base, Fl, March 1993.
- 2. Thompson, P. Y. and Kim, Y. S., "The Development of a Geotechnical Centrifuge Facility at Tyndall Air Force Base", <u>Proceedings of the International Conference on Geotechnical</u> <u>Centrifuge Modeling (Centrifuge '88, pp. 67-72, 25-27 April 1988.</u>
- 3. Hyde, D. W., CONWEP (Conventional Weapons Effects), computer programs, United States Army Waterways Experiment Station, 17 February 1988.
- Scott, R.F. and Morgan, N.R., <u>Feasibility and Desirability of Constructing a Very Large</u> <u>Centrifuge for Geotechnical Studies</u>, Report 760-170, National Science Foundation, Washington, D.C., 1977.
- Reid, R.A., "Full-Scale Blast Test of a Reinforced Soil Bunker", <u>Proceedings of the Fifth</u> <u>International Symposium on the Interaction of Nonnuclear Munitions with Structures</u>, Mannheim, Germany, pp. 12-16, April 22-26, 1991.
- Purcell, M. R. and Hollopeter, C. R., <u>AFCESA Geotechnical Centrifuge</u>, ESL-TR-92-75, Air Force Civil Engineering Support Agency, Tyndall Air Force Base, Fl, March 1993.
- 7. Baker, W. E., et al., <u>Similarity Methods in Engineering Dynamics</u>, Hayden Book Company, Rochelle Park, New Jersey, 1973.
- 8. Nielson, J. P., <u>The Centrifugal Simulation of Blast Parameters</u>, ESL-TR-83-12, Air Force Engineering and Services Center, Tyndall Air Force Base, Fl, December 1983.

1

 Tabatabai, H. et al., <u>Centrifugal Modeling of Underground Structures Subjected to Blast</u> <u>Loading</u>, ESL-TR-87-62, Air Force Engineering and Services Center, Tyndall Air Force Base, Fl, March 1988.

- 10. Schmidt, R. M., Holsapple, K. A., "Theory and Experiments on Centrifuge Cratering," Journal of Geophysical Research, Vol 85, No. B1, January 1980, pp 235-251.
- 11. Dobrantz, B. M., Crawford, P. C., <u>LLNL Explosive Handbook</u>, Lawrence Livermore National Laboratory, Livermore, CA., January 1985.
- 12. Patel, D. L., <u>Handbook of Land Mines and Military Explosives for Countermine</u> <u>Exploitation</u>, USA-BRDEC-TR//2495, Belvoir Research, Development and Engineering Center, Fort Belvoir, VA, March 1992.

Å

Appendix A

Photographic Series of Model Construction



Figure A-1. Sample Bucket with Pluviated Base



Figure A-2. Aluminum Plate and Levelling Pad



Figure A-3. First Row of Facing Panels



Figure A-4. Soil Pluviation (Typical)

لل



Figure A-5. Soil Pluviated to First Level of Reinforcing



Figure A-6. First Level of Reinforcing Strips



Figure A-7. Soil Pluviated on Reinforcing Strips



Figure A-8. Soil Pluviated to Second Level of Reinforcing

Э



Figure A-9. Second Level of Reinforcing Strips



Figure A-10. Soil Pluviated on Reinforcing Strips

×



Figure A-11. Second Row of Facing Panels



Figure A-12. Third Level of Reinforcing Strips



Figure A-13. Soil Pluviated on Reinforcing Strips



Figure A-14. Soil Pluviated to Three Inches Above the Base of the Wall



Figure A-15. Placing the Detonator



Figure A-16. Hand Pluviating Soil Above the Detonator



Figure A-17. Soil Pluviated to Fourth Level of Reinforcing



Figure A-18. Fourth Level of Reinforcing



è

Figure A-19. Third Row of Facing Panels



Figure A-20. Fifth Level of Reinforcing



Figure A-21. Soil Pluviated to Sixth Level of Reinforcing



Figure A-22. Sixth Level of Reinforcing



Figure A-23. Soil Pluviated on Reinforcing Strips



Figure A-24. Soil Pluviated to Top of Wall



Figure A-25. Front View of Completed Wall



Figure A-26. Wiring the Detonator



Figure A-27. Completed Sample Ready for Testing

(Reverse of this page is blank.)

# Appendix B

Post-Shot Photographs of Selected Models



Figure B-1. Post-Shot Wall: Test 9 (Reliability Test)



Figure B-2. Post-Shot Wall: Test 19 (With Roof Structure)



Figure B-3. Post-Shot Wall: Test 21 (6.5-inch Standoff)



Figure B-4. Post-Shot Wall: Test 28 (15-inch Long Reinforcing Strips)


Figure B-5. Post-Shot Wall: Test 31 (2-inch Long by 1-inch High Facing Panels)

Appendix C

Gage Data

>

١.



Test 1. Gage Data







Test 2. Gage Data



Test 2. Gage Data (continued)

)



Test 3. Gage Data

₹,



Test 3. Gage Data (continued)

Ì



Test 4. Gage Data



Test 4. Gage Data (continued)



Test 5. Gage Data



Test 5. Gage Data (continued)



Test 7. Gage Data



Test 7. Gage Data (continued)



Test 7. Gage Data (continued)







Test 7. Gage Data (continued)



Test 8. Gage Data



Test 8. Gage Data (continued)



Test 8. Gage Data (continued)



Test 8. Gage Data (continued)



Test 8. Gage Data (continued)



Test 9. Gage Data



Test 9. Gage Data (continued)

121

:



Test 9. Gage Data (continued)

\$



Test 9. Gage Data (continued)



Test 9. Gage Data (continued)

\$



Test 10. Gage Data



Test 10. Gage Data (continued)







٩.



Test 10. Gage Data (continued)

ĸ



Test 11. Gage Data

A.





•



Test 11. Gage Data (continued)



Test 11. Gage Data (continued)


٩.

k

Test 11. Gage Data (continued)



Test 12. Gage Data



Test 12. Gage Data (continued)

ź



Test 12. Gage Data (continued)



ŧ

Test 12. Gage Data (continued)



Test 12. Gage Data (continued)



Test 13. Gage Data





÷



ŧ

Test 13. Gage Data (continued)







Test 13. Gage Data (continued)

7

ŧ



Test 14. Gage Data



Test 14. Gage Data (continued)







Test 14. Gage Data (continued)







Test 15. Gage Data







Test 15. Gage Data (continued)



Test 15. Gage Data (continued)



Test 15. Gage Data (continued)



Test 16. Gage Data



Test 16. Gage Data (continued)



Test 16. Gage Data (continued)



Test 16. Gage Data (continued)







Test 17. Gage Data

•





Test 17. Gage Data (continued)



Test 17. Gage Data (continued)







Test 17. Gage Data (continued)



)

Test 18. Gage Data



Test 18. Gage Data (continued)



Test 18. Gage Data (continued)





Test 18. Gage Data (continued)


Test 19. Gage Data







Test 19. Gage Data (continued)

- 172



Test 19. Gage Data (continued)



Test 19. Gage Data (continued)





Test 20. Gage Data



Test 20. Gage Data (continued)

Ъ







ý,



Test 20. Gage Data (continued)

À

£



Test 21. Gage Data

¥

í.



Test 21. Gage Data (continued)



Test 21. Gage Data (continued)



Test 21. Gage Data (continued)

Ę



Test 21. Gage Data (continued)



Test 22. Gage Data



Test 22. Gage Data (continued)







£



Test 22. Gage Data (continued)



Test 22. Gage Data (continued)



Test 23. Gage Data







Test 23. Gage Data (continued)

,



Test 23. Gage Data (continued)



Test 23. Gage Data (continued)



Test 24. Gage Data



Test 24. Gage Data (continued)





£



ć

Test 24. Gage Data (continued)



Test 24. Gage Data (continued)

1

r



Test 25. Gage Data



Test 25. Gage Data (continued)



Test 25. Gage Data (continued)







Test 25. Gage Data (continued)



Test 26. Gage Data


Test 26. Gage Data (continued)







J

Test 26. Gage Data (continued)



Test 27. Gage Data



A

1

4

Test 27. Gage Data (continued)



Test 27. Gage Data (continued)



Test 27. Gage Data (continued)

.

¥



Test 27. Gage Data (continued)



Test 28. Gage Data







Test 28. Gage Data (continued)

¥



Test 28. Gage Data (continued)

¥



Test 28. Gage Data (continued)



Test 29. Gage Data

Y









Test 29. Gage Data (continued)

Y





¥



Test 30. Gage Data

¥





**á**.



Test 30. Gage Data (continued)

Y



Test 30. Gage Data (continued)





¥

ŀ



Test 31. Gage Data

×



Test 31. Gage Data (continued)

۲

,★



Test 31. Gage Data (continued)

አ



Test 31. Gage Data (continued)

×







Test 32. Gage Data

7

>







Test 32. Gage Data (continued)

236

7

<. ▶







Test 32. Gage Data (continued)